Air Treatment and
Refrigeration Division

Grasso

Code 005-9501A

RESERVEDELEN

SPARE PARTS

ERSATZTEILEN

PIECES DE RECHANGE

PIEZAS DE RECAMBIO

January 1, 1995

K70 *

K70 **
KA85

K110
(S)AC70
(S)AC80 ***

RC6 * %k k%

tot machinenummer
up to serial number
*) bis Maschinennummer 77.02.5172
jusqu'a no. de série
hasta no. de serie
vanaf machinenummer
from serial number
**)  ab Maschinennummer 77.02.5173

3 partir de no. de série
a partir de no. de serie

tot machinenummer
up to serial number
***)  bis Maschinennummer 90.01.1000
jusqu’a no. de série
hasta no. de serie
tot machinenummer
up to serial number
***%) bis Maschinennummer 94.11.1699
jusqu’a no. de série
hasta no. de serie

Wijzigingen voorbehouden
Subject to alterations
Anderungen vorbehalten
Toutes modifications reservées
Salvo modificaciones

GRASSO PRODUCTS B.V.

P.O. Box 343
5201 AH 's-Hertogenbosch
The Netherlands

Tel. 073 - 6203911
Telex 50207 gras nl
Fax 073 - 6231286






PARTS LIST K1 GRASSS

UP TO SERIAL NO. 77.02.5172 . INSTRUCTION MANUAL | MAKUEL B IngTRUC 1o

This parts list includes all parts which, if required, can be ordered for a K70 compres-
sor.

When determining the number of parts to be ordered, it should be considered that the num-
bers stated in the list relate to the corresponding drawing and not to the compressor as

a whole.

If, for example, bearings are required for two connecting rods, the numbers stated in the
relative list must be decubled, because these apply to cne connecting rod only.

IMPORTANT - ORDERING OF SPARE PARTS FOR COMPRESSORS

Owing to the change from Whitworth to metric thread on compressors it is essential to
give the following information in order to obtain a prompt despatch of spare parts

1. Type of compressor
2. Serial number of compressor
3. Complete order indication for each particular part.

} can be found on the compressor name-plate

1 5
6
7
2
14
J——-
4
\
INDEX K70
Parts list
Item | Description drawing no. page no.
1 Compressor assembly K70-1000 2 and 3
2 Suction strainer K70~1000 2 and 3
3 Shaft seal K70-1100 4
4 | 0il pump and oil filters K70~1200 5
5 Suction/discharge valve K70-1300 6
6 Piston and connecting rod K70-1400 7
7 | Hand operated valve lifting mecrhanisn K70-1500 8

72.04 1



UP TO SERIAL NO. 77.02.5172

(fth

]

I

[

ov'ly GE'vE

(i

K70-1000

COMPRESSOR ASSEMBLY

72.04



PARTS LIST K70

UP TO SERIAL NO. 77.02.5172

ORDER INDICATION

Item

DN FEWN -

72.04

Description

Suction/discharge valve assembly K70
Piston S85x25x97.5 (complete)
Strainer element 180x110

Suction strainer housing K70
Welding-neck flange 60Vu48-

Blind flange 60B

Lifting bush FA70

Connecting rod S45x175AP70 (complete)
0il pump assy AP70M

0il discharge line assy 75x50

0il suction line assy 127x55

Spring 11x70x1.5x62

Cylinder cover 338x208K70

Hand-operated valve lifting mechanism FA55M(complete)27.11.511

Compressor housing K20x70M
Cylinder liner 8SFA70
One-way restrictor 5
Sealing ring flange 118x47x11
Shaft seal 38SMO

Key 10xBx40

Washer M12xu49
Crankshaft E-AP20x70MS5
Crankshaft K-AP20x70MS
Bearing cover K70MS (complete)
Stud M10x18

Bearing cover K70M
Bearing bush 45x51x35
Cylindrical pin #3x8
Bearing cover AP70
Bearing cover AP70S (complete)
Cover 288

Welding flange 33BS
Sight glass 45x10

Sight glass flange 45
Nipple Gl17xG21

Nipple coupling 6G13 *
Welding coupling 6xl11 *
Cylindrical pin 6x12
Plug G13V

Plug G21

Plug G13

Stud M12x65

Stud M12x40

Stud M12x30

Stud M10x35

Stud M 8x22

Bolt M12x20

Bolt M12x45

Nut M12

Nut M10

Nut M8

Serrated lock washer M12
Washer M8

Alu~ring 13.5x20x1
Alu-ring 17x21x1
Alu-ring 21.5x27x1
O-ring 5.33x%4,6

0ilit ring 35x45x1.5
0ilit ring 67x81x1.5
0ilit ring 73x83x1l.5
0ilit ring 40x50x1.5
0ilit ring 55x65x1.5
0ilit ring 110x122x1
Oilit ring 110x122x1.5
0ilit ring 180x196x1
0ilit ring 180x136x1.5
0ilit ring 210x220x1.5
0ilit seal 130x338x1.5
0ilit seal 20x58x1.5

Ref. no. Quantity

27,13.010
24.13.000A
07.16.180
21.12.600
05.14.160
05.14.060
27.12.800
214,13.500
18.10,121
44,05.770
44,05.670
11.31.111
23.13.510

21.13,201
23.13,000
06.55.505
05,37.011
09.62.039%A
11.02.340
11.13.6u49
22,13.201
22.13.211
21.13.901
01.51.518
21.,12.901
11.46.446
11.06.308
21.12.910
21.13.910
05.31.288
05.01.034
12.26.0u45
05.16.0u45
03.04,121
03.38.136
03.35.006
11.06.612
01.36.013
01.36.2186
01.36.136
01.51.665
01.51.640
01.51.630
01.51.535
01.51,422
01.10.620
01.10.645
01.15.610
01.15.510
01.15.410
11.13.603
11.13.401
09,12.014
09.12.016
09.12.022
09.52.532
08.03.035
09.03.087
038,03.073
09.03.0u40
09.03.055
09.02.110
09.03.110
09.02.180
039.03.180
09.03.210
09.07.130
'09.07.020

FRO b 2 W N b b b b DR B E b e b 2 N b b 2 R b e b N b b b s s RN

N

=

e M R H WWREBEPNNERR EEFRRONNRE O

From this coupling the following parts can be ordered separately

Union nut MF12x1.5
Clamping ring 6

03.51.006 1
03.34.006 1

b
GRASSo

SEDIENINGSVOORSCHRIFT / SETRIEBSANLEITUNG
INSTRUCTION MANUAL / MANUEL D'INSTRUCTIONS

Remarks

see also page ©
see also page 7

suction connection

see also page
see also page
see also page
see also ‘page

[F, T, S, RPN ]

see also ﬁage 8

see also page 4

with survey certificate

discharge connection



"UP TO SERIAL NO. 77.02.5172

AN

s

N\

N

7 8
SHAFT SEAL K70-1100
ORDER INDICATION
Item Description Ref. no. Quantity  Remarks
1-8 Shaft seal 38SMO 09.62.039A 1
7 O-ring 5x38 09.52.492 1
8 O-ring 4.5x46 1

09.52.454

72.04



PARTS LIST K70

, UP TO SERIAL NO. 77.02.5172

ke
GRASSo

HRIFT / BEY ANLEITUNG
INSTRUCTION MANUAL / MANUEL D'INSTRUCTIONS

1098

7 1
f'_ﬂ_j§§m 2
\§\§$$S§ 5
| 4

ﬁ

21 22 24 23

23 23
QIL PUMP AND OIL FILTERS ~ K70-1200

ORDER INDICATION

Item

WO W»E WN -

72.04

Description

Pump housiag AP70M
Driving gear 1.5x14D12
Driven gear 1.5x14G12
O-ring 3.5x57

Stud M10x35

Nut M10

Pump cover AP70
Alu-ring 13.6x20x1
Nipple coupling 6G13*
Cylindrical pin 6x12
Spring 0.8x8x8x33

Ball W10

Nipple G13xG17

0il pump assy AP70M
Alu-ring 8x14.5x1

Plug G33

Alu-ring 3u4xHixl

Gauze filter housing C17
Gauze filter 60x100

Pipe end G17

Union nut G17R

0il discharge line assy 75%50
Angle valve TAH8

Cap nut GK21R

Alu-ring 10x18x1

Union nut G21RxG21L
Welding nipple G21L
Pipe end G21

Union nut G21R

0il suction line assy 127x55

Ref, no.

26.12.501
19.37.318
13.37.364
09.52.352
01.51.535
01.15.510
26.12.600
09.12.014
03.38.136
11.06.612
11.31.084
11.19.006
03.04,117
18.10.121
09.12.008
01.36.336
09.12.03%
07.02.517
07.16.060
03.24.017
03.23.017
44,05.770
06.07.013A
01.17.021

1 09.12.010
03.29.921
03.25.921
03.24.021
03.23.021
44.,05.670

From this coupling the following parts can be ordered separately

Union nut MF12x%.5
Clamping ring 6

03.51.0086
03.34,006

Quantity

PR R HPRWRRROERNRNNN W W R R RS FER e

[

Remarks

only available as a set

including item 19 and 20



UP TO SERIAL NO. 77.02.5172

T — ! B 11
!
12
SUCTION - DISCHARGE VALVE - K70-1300
ORDER INDICATION

Item Description Ref. no. Quantity  Remarks
1-10 Suction/discharge valve assembly K70 27,13.010 1
1 Self-locking nut M12 01.45.8600 1
2 Bolt M6x16 01.10.316 2
3  Spring washer M6 11.13.303 2
5 Sinusoidal spring 58x69 11.33.158 1
6 Valve ring 58x69x1 11.34.058 1
11 Waved spring 95x104x0.2 11.33.094 1
12 Valve ring 95x109x0.3 11.34,0985 1

74 .07



PARTS LIST K70

ade
LGRAASSo

UP TO SERIAL NO. 77.02.5172 INETRUCTION MANUAL/ MANUEL O IWBTRUC Tiows
|
l 1
2 5
NANNANRN 3\ & 3
4
NAVANIARANINANNHNNNAN N\
‘ %%
!
%
6
7
8
9
10
PISTON AND CONNECTING ROD K70-1400
ORDER INDICATION
Item Description Ref. no. Quantity  Remarks
1-4 Piston S85x25x97.5 (complete) 24,13.000A 1
2  Set of piston rings 85K70 09.74.085 1
4  Gudgeon pin 18.5x25x70K70 24,862,310 1,
510 Connecting rod S45x175AP70 (complete) -24,13,500 1
5 Bearing bush 25x30x30 11.46.325 1
7 Bearing shell 45x26 11.44,345 1
8  Connecting rod bolt MF10 01.11.501 2
9  Locking plate MI10 11.13,502 2
10 Nut MF10 ‘01.47.505 2

72.04 ' 7



UP TO SERIAL NO. 77.02.5172

HAND-OPERATED VALVE LIFTING MECHANISM

ORDER INDICATION

Item Description

1-13

O o0 U £ WN

e
W N O

Hand operated valve lifting
mechanism FA55M (complete)
Plug G33

Alu-ring 3bxH44xl

Spring 2.75x24x12x80

Valve lifting housing FA55M
Piston valve lifting FAS55
Lever valve lifting FAS55
O-ring 3.53x23.4

O-ring 3.5x36

Nipple flange valve lifting FASS
Lifting pin valve lifting FAS5
O-ring 2.65x17.5

Cap nut G27S

Bolt M10x30

Ref. no. Quantity  Remarks
27.11.511 1

01.36,336
09.12.034
11.31.286
27.10.501
27,10.520
27.10.550
09.52.360
09.52.348
27.10.570
27.10.590
09.52.274
01.17.327
01,10.530

R N e e =l = e

K70-1500

74.07



ILLUSTRATED PARTS LIST EHEEEQ

RESERVEDELEN ERSATZT
FROM SERIAL NO. 77.02.5173 SMREPNUSNIRESDEQE&&%E

The illustrated parts list is meant for identification and accurate specification of
spare parts.

In order to facilitate quick retrieval of the required parts, the list and corresponding
figures are divided into the following groups of parts:

GROUP OF PARTS PARTS LIST CORRESPONDING FIGURE
Page: No.:
e Compressor assembly 2 K70-1

@ Bearing cover/oil pump assembly, oil filters

and oil charge/drain valve 5 K70-2
® Rotary shaft seal 5 'K70-3
e Piston and connecting rod ) K70-4
e Suction and discharge valve 6 K70~5
e Manually operated valve-lifting mechanism 6 K70-6
® Standard sets of parts, seals and tools o -—

Figures and parts lists

All parts shown in the figures bear an item number which will be specified in the parts
list on the adjacent page.

The parts are specified by the headings "Item", "Description", "Ref. no." and "Quantity"
Assemblies are generally indicated by the first up to the last number of the items, used
in that specific assembly. Only those parts of an assembly which can be ordered separate-
ly, are listed immediately behind it.

REMARK!: When determining the required quantity of parts, it should be considered that the
listed quantities relate to the corresponding figure and not to the compressor as a whole.
When ordering, for example, bearings for two connecting rods, the quantities stated in
the relevant list must be doubled, because these apply to one connecting rod only.

IMPORTANT! How to order!

It is emphatically pointed out that a prompt despatch of the correct spare parts can be
guaranteed only if the following information is given:
1. T designatio f the compresso

ype cesignation o e compre * shown on the compressor type plate
2. Serial number of the compressor

3. Quantity, description and ref.no. of the required spare parts.

82.03 K70



FROM SERIAL NO. 77.02.5173

Item |Description Ref. no. |Qty |Remarks

COMPRESSOR ASSEMBLY (FIG. K70-1)

1 Bearing cover/oil pump assembly K70 18.10.1221}1 1 see also page 5

2 Connecting rod S45x175AP70 (complete) 24.13.5001} 2 " " " 6

3 Valve-lifting bush FA70 27.12.600| 1t on compressor with
valve-lifting only

4 Gas strainer element 180x110 07.16.180| 1

5 Piston assembly $S85x25x97.5 24.13.000 | 2 see also page 6

6 Buffer spring 11x70x1.5x62 11.31.1114 2

7 Suction and discharge valve assembly K70 27.13.010( 2 see also page 6

8A 0ilit sealing ring 110x122x1 09.02.110 3

or 8B " " " 110x122x1.5 09.03.110

9 Cylinder liner 85FA70 23.13.000| 2

10 Compressor housing K20x70MA 21.13.202| 1 incl. items 22, 29, 30,
31, 46 and 47

11 Shaft seal assembly 38SMO 09.62.039] 1 see also page 5

12 Plug G13S 01.36.134( 1

13 Alu sealing ring 13.5x20x1 09.12.014} 1

14 Shaft seal cover 118x47x11 05.37.011} 1

15 Key 10x8x40 11.02.3404 1

16 Washer M12x49 11.13.649] 1

17 Hex. head bolt M12x20 01.10.6207 1

18 Lock washer M12 11.13.6037) 1

19 Stud M10x18 01.51.518] 4

20 Hex. nut MI10 01.15.510} 20

21 0ilit sealing ring 73x83x1.5 09.03.073] 1

22 Stud M12x30 01.51.630} 8

23 Hex. nut M12 01.15.610]| 24

24 Bearing cover K20x70 21.12.902] 1

25A 0ilit sealing ring 180x196x!1 09.02.180 1

or 25B " " " 180x196x1.5 09.03.180

26 Bearing sleeve 45x51x35 11.46.446] 1

27 Cylindrical pin 3x8 111.06.308] 1

28A Crankshaft E-AP20x70MS 22.13.201

or 28B " " K-AP20x70MS (with survey cert.)|22.13.211 L

29 Stud M10x25 01.51.525] 8

30 " M12x40 01.51.640| 14

31 " M12x65 01.51.665} 2

32 Cylinder cover 338x208K70 23.13.5101 1

33 0ilit gasket 130x338x1.5 09.07.130¢ 1

34 Hex. head bolt M6x20 01.10.320} 4

35 Sight glass 46x80 12.24.046] 1

36 O-ring 52x2.5 09.52.256| 1

37 Nipple coupling 12G17 03.38.171} 1

39 0il charge and drain valve assy - 1 see page 5

40 Plug G21 01.36.216¢ 1

41 Alu sealing ring 21.5x27x1 09.12.022] 1

42 0il filters (suction and discharge) - - see page 5

43 Nipple coupling 6G13 03.38.136} 3

44Aa Manually operated valve-lifting mech.K70M | 27.11.511 1 see also page 6

or 44B|Blind flange 22 05.04.022

45 0ilit gasket 20x58x1.5 09.07.020 1

46 Stud M10x30 01.51.530} 8

47 " M8x22 01.51.422] 4

48 Washer M8 11.13.401) 4

49 Hex. nut M8 01.15.410} 4

50 Welding neck flange 48BS 05.02.148{ 1

51 0ilit sealing ring 55x65x1.5 09.03.055| 2

52 Welding neck flange 33/48 05.08.248] 1

2 K70 80.07



FROM SERIAL NO. 77.02.5173 Eﬂassﬁ

RESERVEDELEN /. ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

™ © —
& IL o0 O
v o 2 N ze or 285 .
=
Lé_r 3 2
| ™
o
<t
3]
milg \
‘;' AAFANVANNNN 1
/, 1!" b (‘e
W N
AL N
At 51 N
4 A N
ﬂ i) N
4 :'l
7 )
1 N 2
71 g .’41<<\1$1\l\<:‘111’.;\'§-‘.,
~—HEEA TR
-' N ¢ Wrritizssres7s552222 7% N
lizi8 \
7d SN2 I I(@]
O < YL ©

7

%
47 20 46
e

49

a8
= )
(@)
@)

43

35-36

33
—_— 42
34

46 20
43

37

52-51

b o

40
41

39

44-45 ———

80.07 K70



FROM SERIAL NO. 77.02.5173

K70 - 2
5
6
e 7
N\ *
I A B
42
; A-A
14 13 12
3 |
B-B
11 10 9 8
v 4 —
1
6 7 8
K70 - 3

4 K70 85.10



FROM SERIAL NO. 77.02.5173 EHaEEI:I

RESERVEDELEN ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

Item | Description | Ref. no. |Qty | Remarks

BEARING COVER/OIL PUMP ASSEMBLY, OIL FILTERS AND OIL CHARGE/DRAIN VALVE (FIG. K70-2)

1a 0il suction filter housing 1x73 44.05.6711 1

1B 0il discharge filter housing 12 07.02.612) 1

2A Suction filter element 60x40 07.16.064| 1

2B Discharge filter element 60x100 07.16.060} 1

3 Alu sealing ring 34x44x1 09.12.034| 1 t_qty per filter
or O-ring 3x33 09.52.300 1

4 Plug G33 01.36.336| 1

5-21 Bearing cover/oil pump assy K70 18.10.1221 1

5 Bearing cover/pump housing K70 26.12.502) 1

6 Cylindrical pin 3x8 11.06.308] 1

7 Bearing sleeve 45x51x35 11.46.446] 1

8 Split pin 4x25 11.08.4251 1

9 Adjusting washer 12x1 11.27.012] 1

10 Spring 0.8x8x8.5x33 11.31.084} 1

11 Ball W10 11.19.006f 1

12 Gear wheel 1.5x14D12 19.37.314( 1

13 Gear wheel 1.5x14G12 19.37.364| 1 F'Obtalnable as set only

14 O-ring 3.5x57 09.52.352} 1

15 Pump cover K70 26.12.601| 1

16 Stud M10x40 01.51.540| 4

17 Hex. nut M10 01.15.510} 4

18 Nlpple coupling 12G17 03.38.171f 2

19 " 128G17 03.38.170] 1

21 Nipple coupling 6G13 03.38.136| 1

23-28 | 0il charge/drain valve assy - 1

23 Alu sealing ring 21.5x27x1 09.12.022} 1

24 Nipple G21RxG21L 03.04.821] 1

25 Union socket G21RxG21L 03.29.921}1 1

26 Alu sealing ring 10x18x1 09.12.010} 2

27 Stop valve TAHS8 06.07.013} 1

28 Cap nut GK21R 01.17.021f 1

ROTARY SHAFT SEAL (FIG. K70-3)

1-8 Shaft seal assy 38SMO 09.62.039} 1

2-3 Slip ring 38FA55 (steel) 26.10.000[ 1

4-5 Counter-slip ring 38FA5L5 (bronze) 26.10.0501 1

7 O-ring 5x38 09.52.492| 1

8 O-ring 4.5x46 ‘ 09.52.454| 1

85.10 K70 | 5



FROM SERIAL NO. 77.02.5173

Item | Description | Ref. no. |Qty | Remarks
PISTON AND CONNECTING ROD (FIG. K70-4)
1-4 Pistan S85x25x97.5 (complete) 24.13.0001] 1
2 Set of piston rings 85K70 09.74.085( 1
4 Gudgeon pin 18.5x25x70K70 24.62.310] 1
5-~10 Connecting rod S45x175AP70 (complete) 24.13.500( 1
5 Bearing bush 25x30x30 11.46.325] 1
7 Bearing shell 45x26 11.44.345( 1
8 Connecting rod bolt MF10 01.11.501] 2
9 Locking plate M10 11.13.502] 2
10 Hex. nut MF10 01.47.505] 2
SUCTION AND DISCHARGE VALVE (FIG. K70-5)
1-10 Suction/discharge valve aasy K70 27.13.010] 1
1 Self-locking nut M12 01.45.600( 1
2 Hex. head bolt Meoxl6 01.10.316} 2
3 Spring washer M6 11.13.303} 2
5 Sinusoidal spring 58x69 11.33.158] 2
) Valve ring 58x69x1 11.34.058] 1
11 wWaved spring 95x104x0.2 11.33.094] 1
12 Valve ring 95x109x0.3 11.34.095| 1
MANUALLY OPERATED VALVE-LIFTING MECHANISM (FIG. K70-6)
1-13 Manually operated valve-lifting * 1
mechanism K70M (complete)
1 Plug G33 01.36.336] 1
2 Alu sealing ring 34x44x1 09.12.034] 1
or | O-ring 3x33 09.52.300]| 1
3 Spring 2.75x24x12x80 11.31.286} 1
4 Valve-lifting mech. housing FA55M 27.10.501} 1
5 Piston valve-lifting FASS5 27.10.520}1 1
o Lever valve-lifting FA55 27.10.550] 1
7 O-ring 3.53x23.4 09.52.360} 1
8 " 3.5x36 09.52.348] 1
] Nipple flange valve-lifting FASLS 27.10.570}1 1
10 Lifting pin valve-lifting FAS55 27.10.590¢} 1
11 O-ring 2.65x17.5 09.52.274( 1
12 Cap nut G27s 01.17.327] 1
13 Hex. head bolt M10x30 01.10.5301 2
STANDARD SETS OF PARTS, SEALS AND TOOLS (no figure)
1 Set cf gaskets and seals 09.90.070] 1
2 Set of spare parts 20.12.010} 1
6 K70 82.03



FROM SERIAL NO. 77.02.5173 Enassﬂ

RESERVEDELEN ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

K70 - 4

K70 - 5 K70 - 6

N—

9
10
AR
8 12

"

| 12

80.07 K70 | g






COMPRESSOR SERTIES KA8 2265-N1
Instruction Manual 1/12

Parts list 72.03

This parts list includes all parts which, if required, can be ordered for a KA85-com-
pressor,

When determining the number of parts to be ordered, it should be considered that the
numbers stated in the list relate to the corresponding drawing and not to the compres-
sor as a whole,

If, for example, bearings are required for two connecting rods, the numbers stated in
the relative list must be doubled, because these apply to one connecting rod only.

IMPORTANT - ORDERING OF SPARE PARTS FOR COMPRESSORS
Owing to the change from Whitworth to metric thread on compressors it is essential to

give the following information in order to obtain a prompt despatch of spare parts:
1. Type of compressor

2. Serial number of compressor
3. Complete order indication for each particular part.

} can be found on the compressor name-plate

1 10
4
2
3
5
9
6
7
8
INDEX Q-KA85
Item | Description Parts list
drawing no. page no.
1 | Compressor housing Q-KA85-1000/1001 | 2-3/12
2 Crankshaft and shaft seal Q-KA85-2000 u/12
3 Connecting rod and piston Q-KA85-3100 5/12
4 Cylinder and valves Q-KA85-3000 6/12
5 | Valve lifting mechanism Q-KAB85-1300 7/12
6 | 0il pump » Q-KA85-4000 8/12
7 | 0il pump (pressure control and delay) Q-KA85-4100 9/12
8 0il filters Q-KA85-4200 10/12
g | 0il pressure regulator and bypass safety valve Q-KA85-1100 11/12
10 Suction strainenr Q-KA85-~1200 12/12



2265-N1 COMPRESSOR SERIES KA85
2/12 Instruction Manual

72.03 Parts list

14 124 10

COMPRESSOR HOUSING Q-KA85-1000/1001



COMPRESSOR

Instruction Manual

Parts 1ist

ORDER INDICATION

20A
21A
22A
23A

20B
21B
22B
23B

20C
21C
22C
23C

20D
21D
22D
23D

24
25
26
27
28

30
32
33

34
35

Description

Nut M16

Bearing cover KAS85
Bearing bush 65x72x65
Stud M16x35

0ilit ring 242x258x1
0ilit ring 242x258x1.5
Cap G21

Union nut MF12x1.5
Clamping ring 6

0ilit ring 124x136x1.5
Cover 184

Bolt M12x40

0il return valve 5

Nut M20

Cylinder cover 4i41x298 KAM85
0ilit ring 206x441x1.5

Bolt M1Oxu5
Welding-neck flange 42B
0ilit ring 48x58x1.5
Nut M10

Bolt M12xu5
Welding-neck flange 60B
0ilit ring 67x81x1.5
Nut M12

Bolt M16x55
Welding-neck flange 76B
0ilit ring 84x98x1.5
Nut M16

Bolt M16x55

Reducing flange 60/76
0ilit ring 8Ux98x1.5
Nut M16

Cylindrical pin 6x12
0ilit ring 55x65x1.5
Sight glass 65x15
Sight glass flange 65
Bolt M8x30

Alu ring 10x18x1
Cap G21
Bypass safety valve

Stud M20x55
Stud M20x70

Ref. no.

01.15.81Q
21.14.921
11.46.765
01.51.835
09.02.242
09.03.242
03.31.021
03.51.006
03.34.,006
09.03.124
05.30.184
01.10.640
06.27.505
01.15.110
23.15.501
09.07.206

01.10.545
05.02.042
09.03.048
01.15.510

01.10.645
05.02.060
09.03.067
01.15.610

01.10.855
05.02.076
039.03.084
01.15.810

01.10.855
05.08.176
09.03.084
01.15.810

11.06.612
09.03.055
12.26.065
05.16.065
01.10.430

09.12.010
03.31.021

01.51.155
01.51.170

SERITIES

Quantity

3

| N = O R PR NRE Fphief FfRpFE FRe s Fee F

—_— e e

KA85 2265-N1
3/12
74 .07
Remarks

1 per cylinder head

1 per cylinder head
20 per cylinder head
1 per cylinder head
1 per cylinder head

KA20x85; KA40.20x85 H.P.
KAH0Ox85
KAB60x85

KA40.20x85 L.P.

KA20x85

1 per cylinder head

see page 11/12

18 per cylinder head
2 per cylinder head



2265-N1 COMPRESSOR

4712 Instruction Manual

72.03 Parts list

SERITES KA85

CRANKSHAFT AND SHAFT SEAL

ORDER INDICATION

Item Description

0 ~1 ! FE WK

R N N = b= b= 2 2 b b e
N OW -1 £ W = O W

23A
23B
23C
23D
23E
23F
24

25

Union nut G21R

Pipe end G21

Alu ring 10x18x1
Nipple G17xG21

Alu ring 17x21x1
Shaft seal housing FA85
O-ring 5.33x133.4
O-ring 6.5x67

O-ring 6x60

Shaft seal 60S

Plug G17

Alu ring 13.5x20x1
Nipple coupling 6G13
Clamping ring ©

Union nut MF12x1.5
Lock bolt Mbx1b

Key 16x10x56

Washer M8

Stud M12x35

Bolt M8x30

Nut M12

Hub locking disc M16x82
Crankshaft EKA20x85CM
Crankshaft <KA20x85CM
Crankshaft EKA40x85CM
Crankshaft KKAY0Ox85CM
Crankshaft EKAB0x85CM
Crankshaft KKAG60x85CM
Carrier disc 57x9
Locking plate M16xM8

Ref.

03.
03.
09.
03.
09.
26.
09.
09.
09.
.62
36.
12.
38.
.34,
.51.
B65.
.02.
11.
01.
01.
01.
19.

09

01.
09.
03.

03
03

01.

11

22

23
24
12

ou.

~
A

06
52
52
52

13

51.

10
15

15.
.15
22.
22.
22.
22.
22.
1L.
11.

15.

15
15

15.

15
25

14,

no.

.021
.021
.010
121
.016
.200A
.540
.653
.603
.061A
176
o1h
136
006
006
315
656
401
635
430
.610
882
.202
212
402
412
602
.612
.009
848

Q-KA85-2000

Quantity Remarks

b e e e e e 2 O FE O e e b e b e N e e

KA20x85

ditto with survey certificate
KA40x85 '
ditto with survey certificate
KABOx85; KA40.20x85

ditto with survey certificate



COMPRESSOR

Instruction Manual

Parts Tist

SERITIES

KA85 2265-N1
5/12

72.03

CONNECTING ROD AND PISTON

ORDER INDICATION

Item

aw N

O W 1o

Description

Piston S110x40x129KABSM

Set of piston rings 110 KA85
Gudgeon pin 28x40x90
Connecting rod S65x210KA85

Bearing bush H0Ox46x38
Bearing shell 65x30
Connecting rod bolt MF12
Locking plate M12

Nut MF12

Ref.

24

09.
24,
24,

11.
11.
01l.
11.
01.

.15
T,
14,
06.

46

B,
11.
13,

47

no.

.001
114
300
500

LHH0
365
601
602
.605

Quantity
1

e

NN N =

Q-KA85-3100

Remarks

complete with item 2 and 3

complete with item 6, 7, 8,
9 and 10



2265-N1 COMPRESSOR

6/12 Instruction Manual

72.03 Parts list

SERTES

KA85

\ 2

CYLINDER AND VALVES

ORDER INDICATION

18A
18B

Description

Spring 18x111x3x118
Suction-/discharge valve KA85
Locking plate M22S
Sinusoidal spring 94x105
Sinusoidal spring 76x87
Valve ring 94x1i5x1
Valve ring 76x87x1
Spring 0.6x8.6x5x12.5
Cylinder head screw M4x5
Valve ring 121x150x1
Cylinder liner 110 FAS85
0ilit ring 150%160x1
0ilit ring 150x160x1.5

Ref. no.

11,
27.
.14
11.
11.
11.
11.
11.
01.
11.

11

23
09

09.

31
15

33
33

34
31

. 183
.000
L2242
. 194
176
34,

09k

.076
.065
68.
34,
.06
.02.
03.

205
121

.000

150
150

Q-KA85-3000

Quantity Remarks

T
SIS N S e = e - =I el S

excluding item 12 and 13



COMPRESSOR SERILIES KA85 2265-N1
Instruction Manual 7/12
Parts list 74.07
9
VALVE LIFTING MECHANISH Q-KA85-1300
ORDER INDICATION
Item Description Ref. nr. Quantity  Remarks
1 Housing piston valve lifting
FAS55M 27.10.501 1
2 Spring 3.2x22x9x80 11.31.322 1
3 Piston valve lifting FASS 27.10.520 1
4 O-ring 3.53x23.4 09.52.360 1
5 O-ring 3.5:36 09.52.348 1
6A Gland flange 0 60G13 05.38.013 1
2 5 ~ LOox8
7A  Bolt M10x20 01.10.520 ;1 KA20xBS - KALOXBS
6B Flange valve lifting KAGOx85 27.14.600 1
85 - KAH(0.20x85
7B Socket head screw M10x16 01.04.516 2 } KABOXEBS KARO.20x
8 Lever valve lifting FASS 27.10.550 1
9 Lifting bush FA85 27.06.600 1
11 Nut M8 01.15.410 o
12 Washer M8 11.13.401 L
13 01ilit seal 20x58x1.5 09.07.020 1
14 Stud M8x22 01.51.422 4
15 Alu ring 13.5x20x1 09.12.014 1
16 Nipple coupling 6G13 03.38.136 1
17 Clamping ring 6 03.34.006 1
18 Union nut MF12x1.5 03.51.006 1
19 Plug G33 01.36.336 1
2 Alu ring 34xUixl 09.12,034 1



2265-N1

COMPRESSOR

8/12 Instruction Manual

72.03

Parts list

SERITIES

KA85

OIL PUMP
ORDER INDICATION
Item Description Ref. no.
1 Nut M12 01.15.610
2 Stud M12x136 01.51.614
3 Pump cover KA85 26.14.600
4 O-ring 5.33x133.4% 09.52.540
5 Connecting piece KA85 26.14.700
6 Shaft gear 2x17G18 19.37.467
7 Shaft gear 2x17D18 19.37.417
8 Tee-coupling 6x6x6 03.40.306
9 Nipple-coupling 6G13 03.38.136
10 Cylindrical pin 6x12 11.06.612
11 Alu ring 13.5x20x1 09.12.014
12 Bearing bush 13x24x4h4 11.46.418
13 Bearing bush 18x2uxb1 11.46.718
14 Pump housing KAB5M 26.14,501
15 Union nut MF12x1.5 03.51.006
16 Clamping ring 6 03.34.006
17 Bolt M6x35 01.10.335
18 O-ring 5.33x133.4 09.52.540
- 0il pump KA85M (complete) 18.10.141

Quantity

ENWWERRERNRRPRERNENEOO

Q-KA85-4000

Remarks

obtainable as complete
set only

consisting of : drawing
Q-KA85-4000, item 3-17;
drawing Q-KA85-4100,
item 1-7 and 11-16



COMPRESSOR SERTIES KA85 2265-N1
Instruction Manual 9/12
Parts list 74 .07
> 1
3 P 9
8
OIL PUMP(PRESSURE CONTROL AND DELAY) Q-KA85-4100

ORDER INDICATION

Description

Plug G33

Alu ring 3ixHi4xl
Spring 1.1x15x15x37
Valve piston 30 K110
Valve plunger 10 K110M
Union nut G21R

Pipe end G21L

Alu ring 10x18xl
Nipple G21xG21

Alu ring 21.5x27x1
Ball W10

Spring 1.:x3.5x9.5x36
Alu ring 13.5x20x1
Plug G13

011 pump KA85M (complete)

Ref. no.

01.36.336
09.12.034
11.31.117
26,17.830
26.16.801
03.23.021
03.24.921
09.12.010
03.04.021
09.12.022
11.19.006
11.31.154
09.12.014
01.36.136

18.10.141

Quantity

= W W W W Wk

Remarks

Hydraulic delay

0il line connections

Pressure relief valve

consisting of : drawing
Q-KA85-4000, item 3-17;
drawing Q-KA85-4100,
item 1-7 and 11-16



2265-N1 COMPRESSOR SERITES KA85
10/12 Instruction Manual

72.03 Parts list

OIL FILTERS Q-KA85-4200

ORDER INDICATION

Item Description Ref. no.’ Quantity Remarks
1 Bolt M10x25 01.10.525 4
2A Cover for filter element 14 07.02.914 1 0il suction filter
2B Flange 24BxMF16x1.5 05.13.116 1 0il discharge filter
3 O-ring 3.53x31.35 09.52.367 1
LA Filter element 110x0.08 07.18.110 1 0il suction filter
4B Magnetic pile 151 07.12.151 1 " 0il discharge filter
5 O-ring 3.5x44 09.52.350 1 :
6 Filter housing 14M 07.02.715 1
7 Alu ring 13.5x20x1 09.12.014 1
8 Plug G13 01.36.136 1
9 Union nut G21R 03.23.021 1

10 Pipe end G21 03.24.021 1

11 Alu ring 10x18x! 09.12.010 3

12 Welding nipple G?1L 03.25.921 1

13 Union nut G21RxG21L 03.29.921 1

15 Angle valve TAHS 06.07.013 1

17 Cap nut GKZ21R 01.17.021 1

18 Through-coupling 6x5 03.36.306 -

19 Clamping ring 6 03.34.006

20 Union nut MF12x1.5 03.51.006 -



COMPRESSOR SERIES KA85 2265-N1
Instruction Manual 11/12

Parts 1ist 72.03

Tl

M

15

Y

OIL PRESSURE REGULATOR AND BYPASS SAFETY VALVE Q-KA85-1100
ORDER INDICATION

Item Description Ref. no. Quantity  Remarks
1-9 Pressure regulator 9 12.46.009 1

1 Cap nut GK21R 01.17.021 1

2 Alu ring 10x18x1 09.12.010 1

3 Nipple G21xG21 ©03.04.921 1

4 Alu ring 21x25x1 09.12.021 1

5 Pressure bolt G21x60S5S 01.35.218 1

6] O-ring 1.78x8.73 09.52.184 1

7 Spring 1.25x14x9x35.5 11.31.134 1

8 Ball W16 11.19.010 1

9 Regulator housing H9 48.03.009 1

10-17 Bypass safety valve NH3R-17S 12.49.317 1 per cylinder head

10 Circlip 2% 11.04.024 1
11 O-ring 2.62x11.91 09.52.266 1
12 Valve seat 8x17 48.26.408 1
13 Sealing piston 17x20 48.28.317 1
14 Spring 2.4x13.6x13x62.5 11.31.237 1
15 Washer M5x16 v 11.13.016 1
16 Bypass safety valve housing

OK175 48,04.918 1

17 Alu ring 27x34xl 09.12.027 1



2265-N1 COMPRESSOR
12/12 Instruction Manual
72.03 Parts list

SERITIES

KA85

SUCTION STRAINER

ORDER INDICATION

Item

1A
2A
3A
UA

1B
2B
3B
4B

5
6

TA
7B
7C
7D
7E

8A
9A
10A

8B
9B
10B

8C
9C
10C

11A
11B
11C

Description

Bolt M16x60

Flange 89B

0ilit ring 98x112x1.5
Nut M16

Bolt M20x75

Flange 108B

0ilit ring 117x131x1.5
Nut M20

Clamping ring 6
Union nut MF12x1.5

Flange 83V60
Flange 83V76
Welding-neck flange 59B
Welding-neck tlange 76B
Welding-neck flange 60B

0ilit ring 98x112x1.5
Bolt M16x55
Nut Mie

0ilit ring 84x98x1.5
Bolt M16x55
Nut M16

0ilit ring 67x81x1.5
Bolt M12x45
Nut M12

Strainer element 360x110
Strainer element 600x110
Strainer element 600x110

Ref. no.

01
05
09
01

01
05
09
01

03
03

05
05
05
05
05

0%
01
01

09
01
01

09
01
01

07
07
07

.10.860
.14.089
.03.098
.15.810

.10.175
14,108
.03.117
.15.110

.34.006
.51.006

. 14,289
.14.189
.02.089
.02.076
.02,060

.03.098
.10.855
.15.810

.03.084
.10.855
.15.810

.03.067
.10.645
.15.610

.16.360
.16.600
.16.600

Quantity

N EFfk FFFP FFEFRh BRRERREFE PR ONNDD £ F

Q-KA85-1200

Remarks

KA20x85-KA40x85

KAB0Ox85-KAUL0.20x85

KA20x85
KALOx85
KABOx85
KAL40.20x85 L.P.
KA40.20x85 H.P.

KA20%85-KALOxB5-KAB0x85

KA40.20x85 L.P.

KALO.20x85 H.P.

KA20x85
KALOx85
KAB0x85-KAU0,20x85



COMPRESSOR SERIES K110 2365-N1
Instruction Manual 1/16

Parts list 72.05

This parts list includes all ‘parts which, if required, can be ordered for a K110 compres-
sor.

When determining the number of parts to be ordered, it should be considered that the num-
bers stated in the list relate to the corresponding drawing and not to the compressor as
a whole.

If, for example, bearings are required for two connecting rods, the numbers stated in the
relative list must be doubled, because these apply to one connecting rod only.

[IIPORTANT — ORDERING OF SPARE PARTS FOR COMPRESSORS

Owing to the change from Whitworth to metric thread on compressors it is essential to
give the following information in order to obtain a prompt despatch of spare parts:
1. Type of compressor

2. Serial number of compressor
3. Complete order indication for each particular part.

}can be found on the compressor name-plate



2365-N1 COMPRESSOR

2/ 16 Instruction Manual

72.03 Parts list

SERTES

K110

INDEX Q-K110
item | Description Parts list
drawing no. page no.

1 Compressor housing Q-K110-1000 3/16

2 Suction strainer Q-K110-1200 4/16

3 End cover and intermediate bearing Q-K110-1500 5/16

4 Crankshaft Q-K110-2000 6/16

5 Connecting rods and pistons Q-K110-3200 7/16

6 Cylinder assembly Q-K110-3000 8/16

7 Valve lifting mechanism Q-K110-1400 9/16

8 Valves Q-K110-3100 10/16

9 Shaft seal Q-K110-2100 11/16
10 0il pump Q-K110-4000 12/16
11 0il pump (pressure control and delay) Q-K110-4100 13/16
12 0il filters Q-K110-4200 14/16
13 0il pressure regulator Q-X110-1100 15/16
in Bypass safety valve Q-X110-1300 16/16



COMPRESSOR
Instruction Manual

Parts 1list

SERTIES

K110 2365-N1

3/16
73.12

COMPRESSOR HOUSING

ORDER INDICATION

Item Description

0ilit ring 50x65x1.5
Sight glass 65x15
Sight glass flange 65
Bolt M8x30

Bolt M16xH0

Cover 260

0ilit ring 180x196x1.5
Non return valve 5
Plug G13

Alu ring 13.5x20x1
C0ilit ring 227x241x1.5
Cylinder cover 296P
0ilit seal 213x542x1.5
Cylinder cover 556x296K110
Nut M16

Stud M16%35

Stud M16x60

Ref. no.

09.03.050
12.26.065
05.16.065
01.10.430
01.10.840
05.31.260
09.03.180
06.27.505
01.36.1386
09.12.014
09.03.227
05.31.996
09.07.213
23.17.500
01.15.810
01.51.835
01.51.860

I
2
2

12

Q-K110-1000

Quantity  Remarks

only for LP-cylinders
only for HP-cylinders

not for H-cyl. type

only 4-cylinder type

N

2 per cylinder head



2365-N1 COMPRESSOR SERTITES K110

4/16 Instruction Manual

74,07 Parts 1ist

SUCTION STRAINER

Q-K110-1200
ORDER INDICATION
Item Description Ref. no. Quantity Remarks
1A Bolt M12x35 01.10.635 16 e 3 and b-
2A  Cover 184 05.30.184 1 >,
3A 0ilit ring 124x136x1.5 09.03.124 2 } cylinder type
1B Bolt M16xHO 01.10.840 20
2B Cover 260 05.31.260 1 :} 6-, 9- and 12=
3B 0ilit ring 180x196x1.5 09.03.180 2 cylinder type
4  Welding union 6x11 03.35.006 1
5 Union nut MF12x1.5 03.51.006 1
6 Clamping ring 6 03.34.006 1
7 Alu ring 10x18xl 09.12.010 1
8 Pipe end G21 03.24,021 1
9 Union nut G21R 03.23.021 1
10A Strainer element 1700x110 07.16.170 1 see remark 1A
10B Strainer element 3200x110 07.16.320 1 see remark 1B
11 Spring 6x40x2,7x42 11.31.601 1
12A Cover 185P 05.30.985 1 see remark 1A
12B  Cover 260P 05.31.960 i see remark 1B



COMPRESSOR

Instruction Manual

Parts list

SERIES K1l0

2365-N1
5/16
73.12

END COVER AND INTERMEDIATE BEARING

ORDER INDICATION

Item

10
11
12
13

Description

Nut M16

Bearing cover K110M
Stud M16x35

0ilit ring 252x265x1
0ilit ring 252x265x1.5
Bearing bush 90x96x107
Bearing block 90M

Connecting rod bolt MF16
Bearing shell 90x81
Locking plate {16

Nut MF16

Washer M20x49

Locking plate M20S

Bolt M20x40

Ref. no.

01.15.810
21.16.821
01.51.835
09.02.252
038.03.252
11.46.191
11.69.901

01.11.801
11.44,8930
11.13.802
01.47.805
11,13.149
11,14, 142A
01.10.140

Quantity

32
2
32
2

NN

W wwFE £ F

Q-K110-1500

Remarks

including item 7, 8, 9
and 10

quantities per inter-
mediate bearing, only
for 6-, 9- and 12-cyl.

type



2365-N1
6/16
72.03

COMPRESSOR SERTIES

Instruction Manual

Parts 1ist

K110

l

15 16 14 13

KRUKAS
ORDER INUDICATION
Itey, Description Ref. no.
1A Crankshaft E-K20x110 CMS 22.17.202
K-K20x110 CM3* 22.17.212
1B Crankshaft E-K10.01x110 CMS 22,217,204
K-K10.01x110 CMS* 22,317,214
ic Crankshaft E-K30x110 CMS 22.17.302
K-K30x110 CMS* 22.17.312
iD Crankshaft E-K20.01x110 CMS 22.17.304
K-K20.01x110 CMS* 22.17.314
1E Crankshaft E-K40x110 CMS 22.17.402
K-K40x110 CMS* 22.17.412
1F Crankshaft E-K30.01x110 CMsS 22.17.404
K-K30.01x110 CMS* 22,17 . 414
1G Crankshaft E-K60x110 CMS 22.17.602
K-K60x110 CHMS* 22.17.8612
1H Crankshaft E-K30x110 CM5 22.17.9802
K-K30x110 CMS* 22.17.912
3 Crankshaft E-K120x110 CHS5 22.17.002
K-K120x110 CMS* 22.17.,012
I Carrier disc 65x11 11.25,111
5 Lock bolt MBx15 01.65.315
6 Bolt M16x80 01.10.880
7 Locking plate 2M16 11.14.840
9 Spacer assy 90x116x60SM 11.12.390
10 Fitted bolt M8x26 0l.24.426
11 Spacer 30x116x60E 11.12.917
12 Lock nut M8 01.45.400
13 Hub locking disc M24x108 19.15.211
14 Locking plate M2uxM12 11.14.248
15 Bolt M12x%40 01.10.640
16 Washer M12 11.13.601
17 Key 22x14x120 11.02.012

* with survey certificate

Quantity

P E e P O RNE FR@E £ b b b b b b e s e e e e e e

Q-K110-2000

Remarks

K20x110, including item 9

K10.01x110, including item 8

K30x110 and K20.10x110

«

K20.01x110

K40x110 and K30.10x110

K30.

01x110

6-cyl. compr., all types

9-cyl. compr., all types

12-cyl. compr., all types

for
for
for
for

for

2, 3, 4 and 6-cyl.

compr.

9 and 12-cyl. compr.

2, 3, 4 and 6-cyl.

compr.

9 and 12-cyl. compr.

2-cyl. compr. only



COMPRESSOR SERTIES K110 2365~N1
Instruction Manual 7/16

Parts list 72.03

CONNECTING RODS AND PISTONS < -K110-3200
ORDER INDICATION
Item Description Ref. no. Quantity  Remarks
1A Piston S5160x50x160 K110M 24.17.011 - ) lGO}complete with
1B Piston S110x50x140 K110M 24.,17.001 - ¢ 1lolitem 2,3,4,5
2A  Set of piston rings 160K110 09.74.160 1 for piston ¢ 160
2B Set of piston rings 110K110 08.74.110 1 for piston ¢ 110
3 Gudgeon pin 36x50x148 24.16.320 1
4UA Locking plate M12S 11.14.642 1 for piston ¢ 160
4B Locking plate l18S 11,014,442 1 for piston ¢ 110
5A Lock bolt M12x35 01.44.635 1 for piston ¢ 160
5B Lock bolt M8x24.5 01.44., 424 1 for piston ¢ 110
6 Connecting rod S90x275 K110/160 24.08.500 - ¢ lBO}complete with
7 Connecting rod S90x275 K110/110 24.17.500 - ¢ 110Jitem 8,9,10,
11 and 12
8 Bearing bush 50x58x61 11.46.650 1
g Connecting rod bolt MF16 01.11.801 2
10 Bearing shell 90x53 11.44.530 1
11 Locking plate M16 11.13.802 2
12 Nut MF16 01.47.805 2



2365-N1 COMPRESSOR
8/16 Instruction Manual

72.03 Parts Jist

SERIES KIIO

11

CYLINDER
ORDER INDICATION
Item Description Ref. no.
1 Spring 18x88x2,4x115 11.31.181
2A Spring carrier 160FA110 27.08.410
2B Spring carrier 110FA110 27.08.400
6A 0ilit ring 206x216x1 09.02.206
BB  0ilit ring 206x216x1.5 09.03.206
7A Cylinder liner 160K110 23.17.010
78 Cylinder liner 110K110 23.17.000
8 Valve lifting mechanism --
9 Spring wire 0.75x3.1 11.32.081
10 Centring ring 110K110 27.16.540
11 Cylinder liner 160K110,

complete with valve lifting mechanism 27.17.510

Quantity

=

=

Q-K110-3000

Remarks

cylinder ¢ 160
cylinder ¢ 110

¢ 160

¢ 110

see Q-K110-1400,
item 9 - 16

only ¢ 110

only ¢ 110

item 7A and 8, ¢ 160



COMPRESSOR SERIES K10 2365-N1
Instruction Manual 9/16

Parts 1list 72.03

VALVE LIFTING MECHANISM Q-K110-1400
ORDER INDICATION
Item Description Ref. no. Quantity  Remarks
1 Piston valve lifting K110 27.16.670 1 including item 2
2 O-ring 3.5x44 09.52.350 1
3 O-ring 3.53%59 09.52.376 1
4 Bolt M10x70 01.10.570 4
5 Housing piston valve lifting K110 27.16.650 1
6 Alu ring 13.5x20x1 09.12.01k4 1
7  Nipple coupling 6G13 03.38.136 1
8 Clamping ring 6 03.34.006 1
9 Lever valve lifting K110 27.16.610 i
10 Cylindrical pin 6x45 11.06.645 1
11  Spring wire 0.75x3.1 11.32.081 1
12 Cylinder head screw M6x1iH0 01.68.314 2
13A Supporting ring valve lifting 160K110 27.16.570 1 cylinder ¢ 160
13B  Supporting ring valve lifting 110K110 27.16.560 1 cylinder ¢ 110
14 Spring 2x10x27.75x110 11.31.209 2
15A Pressure ring valve lifting 160K110  27.16.510 1 cylinder ¢ 160
15B Pressure ring valve lifting 110K110 27.16.500 1 cylinder ¢ 110
16 Nut M6 01.15.310 4
17 Union nut MF12x1.5 03.51.006 1



2365-N1
10/16
72.03

COMPRESSOR

Instruction Manual

Parts list

SERITIES

K110

VALVES
ORDER INDICATION

Item Description Ref. no.
1A Discharge valve 160LW110/K110M 27.52.110A
1B Discharge valve 110LW110/K110M 27.52.100A
3 ' Sinusoidal spring 40x51 11.33.140
4  Sinusoidal spring 58x69 11.33.158
5 Sinusoidal spring 76x87 11.33.176
6 Valve ring 40x51x1 11.34%4.040
7 Valve ring 58x69x1 11.34.058
8 Valve ring 76x87x1 11.34.076
11A Stroke limitor suction valve 160FA110 27.08.310
11B Stroke limitor suction valve 110FA110 27.08.300
12  Spring 0.6x8.6x5x12.5 11.31.065
13 Cylinder head screw Mix5 01.68.205
14A Valve ring 171x200x1 11.34.171
148 Valve ring 121x150x1 11.34.121

Quantity
1
1
1
1
1
1
1
1
1
1
12

12 }
1
1

Remarks

cylinder ¢
cylinder ¢
cyl. ¢ 110
cyl. ¢ 110
cylinder ¢
cyl. ¢ 110
cyl. ¢ 110
cylinder ¢
cylinder ¢
cylinder ¢

8 for cylinder ¢

cylinder ¢
cylinder ¢

Q-K110-3100
160
110
and ¢ 160
and ¢ 160
160
and ¢ 160
and ¢ 160
160
160
110

110
160
110



COMPRESSOR SERIES K110 2365-N1
Instruction Manual 11/16
Parts Tist 72.03
SHAFT SEAL Q-K110-2100
ORDER INDICATION
Item Description Ref. no. Quantity
1 Nut M12 01.15.610 8
2 Shaft seal housing FA110 26.08.200 1
3 O-ring 3x150 09.52.311 1
4 O-ring 7.5x95 09.52.756 1
5 Shaft seal B85S 09.62.086 1
7 O-ring 7x85 09.52.704 1
10 Stud M12x95 01.51.695 8
11 Alu ring 21x25x1 09.12.021 2
12 Nipple G21xG21 03.04.021 1
13 Alu-ring 10x18x1 09.12.010 1
14 Pipe end G21 03.24.,021 1
15 Union nut G21R 03.23.021 1
16 Union nut MP12x1.5 03.51.006 1
17 Clamping ring 6 03.34.006 1
18 Cylindrical pin 6x12 11.06.612 1
13  Nipple coupling 6G13 03.38.136 1
20 Alu ring 13.5x20x1 09.12.014 1
21 Plug G21 01.36.216 1



2365-N1 COMPRESSOR SERIES K110
.12/16 Instruction Manual
72.03 Parts 1list
10-11-12-13-14 16 8 9
‘—\\ 10
< 1
( 12
;. "( ’/' X ' p ’
- — N0 \ | A
A= a5
Y A\ - ¢ g AW
o
=7 Ny T ‘,_
<7
!(-g-.{i-e
‘ 7
6
5
4
3
OIL PUMP Q-K110-4000
ORDER INDICATION
Item Description Ref. no. Quantity  Remarks
1 Nut MI12 01.15.610 8
2 Bolt M6x20 01.10.320 2
3 Pump cover K110 26.16.600 1
b Stud M12x128 01.51.613 8
5 O-ring 5.33x146.1 09.52.544 1
6 Shaft gear 4x9G18 19.37.859 1 } obtainable as
7 Shaft gear 4x9D18 19.37.809 1 complete set only
8  Pump housing K110M 26.16.501 1
9 O-ring 3x150 09.52.311 1
10 Alu ring 26.5x32x1 09.12.026 3
11  Nipple G27xG30 03.04.130 3
12 Alu ring 21,5x27x1 09.12.022 3
13 Pipe end G30 03.24.030 2
4 Union nut G30R 03.23.030 3
15 Pipe end G30CK 03.24.032 1
16 Bearing bush 18x24x81 11.46.718 2
- 0il pump K110M (complete) 18.10.171 1 consisting of:drawing

Q-K110-4100 complete;
Q-K110-4000, except
item 1,4,9, and 12-15



COMPRESSOR SERTIES K110 2365-N1
Instruction Manual 13/16
Parts list 72.03
/ A@@J««%@g
122"'(‘«in.m@(::ii)[>
m— @& [ )
3 16 @ ‘
3.
1
12 i3
21 3 8
o B
@ N : 21
-
22
[ [ -
OIL PUMP (PRESSURE CONTROL AND DELAY) Q-K110-4100
ORDER INDICATION
Item Description Ref. no. Quantity  Remarks
1 Valve piston 14K110M 26.16.811 1
2 Spring 2.1x11.3x13x70.5 11.31.222 1 Pressure relief valve
3 Alu ring 17x21x1 09.12.016 1
4 Plug G17 01.36.176 1
5 Pump pin BFA110M 26.08.911 1 . .
6 Valve piston 24K110M 26.16.821 1 j} 2;f£§2:2§lal pressure
7  Valve plunger 10K110M 26.16.801 1 &
8 Valve piston 30K110M 26.17.830 1
11 Spring 1.1x15x15x97 11.31.117 1
12 Alu ring 3hxUixl 09.12.034 1 Hydraulic delay
13 Plug G33 01.36.336 1
14 Alu ring 13.5x20x1 09.12.014 2
15 Plug G13 01.36.136 1
16 Alu ring 6.5x11x1 09.12.007 1
17 Bolt Méx#= 01.10.316 1
18 Nipple coupling 6G13 03.38.136 1
13 Tee coupling 6x6x6 03.40.306 1
20 Union nut MF12x1.5 03.51.006 3
21 Clamping ring 6 03.34.0086 3
22 Cylindrical pin 6x12 11.06.612 1
- 0il pump K110M (complete) 18,10.171 1 consisting of:drawing

Q-K110-4000, except
item 1,4,9, and 12-15
3y drawing Q-K110-4100
complete



2365-N1 COMPRESSOR SERTIES K110
14/16 Instruction Manual

72.03 Parts list

2A
4A
>) N
OIL FILTERS Q-K110-4200
ORDER INDICATION
Item Description Ref. no. Quantity Remarks
1 Bolt M10x25 01.10.525 4
2 Cover for filter element 07.02.914 1 01l suction filter
2A Flange 24BxMP16x1.5 05.13.116 1 0il discharge filter
3 O-ring 3.53x31.35 09.52.367 1
L Filter element 110x0.08 07.18.110 1 0il suction filter
4A Magnetic pile 151 07.12.151 1 0il discharge filter
5 O-ring 3.5x4Y4 09.52.350 1
6 Filter housing 14M 07.02.715 1
7 Alu ring 13.5x20x1 09.12.014 1
8 Plug G13 01.36.136 1
9 Union nut G30R 03.23.030 1
10  Pipe end G30 03.24.030 1
11 Alu ring 10x18x1 09.12.010 1
12 Welding nipple G21L 03.25.921 1
13 Union nut G21RxG21L 03.29.921 1
14 Alu ring 10x18x1 09.12.010 1
15 Angle valve TAHS8 06.07.013 1
16 Alu ring 21.5x27x1 09.12.022 1
17 Cap nut GK21R 01.17.021 1



COMPRESSOR
Instruction Manual

Parts Tist

SERTES

K110

2365-N1
15/16
72.03

6
8
OIL PRESSURE REGULATOR Q-K110-1100
ORDER INDICATION

Ttem Description Ref. no. Quantity
1-9 Pressure regulator 9 12.46.009 1

1 Cap nut GK21R 01.17.021 1

2 Alu ring 10x18x1 09.12.010 1

3 Nipple G21xG21 03.04.921 1

4 Alu ring 21x25x1 09.12.021 1

5 O-ring 1.78x8.73 09.52.184 1

6 Pressure bolt G21x60S 01.35.218 1

7 Spring 1.25x14x9x35.5 11.31.13% 1

8 Ball W16 11.19.010 1

9 Regulator housing H9 48.03.009 1



2365-N1 COMPRESSOR SERIES K110
16/16 Instruction Manual

74 .05 Parts 1ist

BYPASS SAFETY VALVE Q-K110-1300

ORDER INDICATION

Item [Description //J Ref. no;//J Q%iEEiﬁxj Remarks

1 Valve housing H28x50x8 48.02.251 - [welded on to compressor

2A Set of valve parts R-NH3-22.5 48,27,523 - Single~stage and two-stage

HP-side

2B Set of valve parts R-NH3-12 48.27.511 - two-stage LP-side

2.1 Hex, nut M10 01.15.510 8

2.2 Valve guide 23M10 48,40,.629 1

2.3 Valve ring 10x38xJ 09.42.380 1

2.4 Spring cup 272 48,65,022 1

2.5 Lock nut M10 . 01.45,500 1

2.6 Spring 7.5x37.,5%.7,5x134 11,311,757 1

2.7 Adjustment ring 28x34x1 11.15,271 - Quantity depends on adjustment

2.8 Flange pot 22x21x8 48,133,030 1

2.9A |Socket head screw M10x50 01.04,550 2

2.10a | Socket head screw M10x25 01.04.525 6 —in item 2a sonly

2.11a | Rubber/asbestos seaiing ring 09.04.069 1
BI3RT VX2

2.98 |Socket head s.orew M10x60 01.04.560 2

2.10B | Socket head screw MLOx4b 01.04.5u45 5]

2.11B | Rubber/asbestos sealing ring 09.04.069 2 L in item 2B only
69x79Ix2

2.12 |Distance ring 109x68x11 05,18.811 1

3 Flange ring 1038x69x10 05.18.710 -




STANDARD TLLUSTRATED PARTS LIST (S)AC80 & (S)AC70

n =t
GRASSo

RESERVEDELEN /  ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

The standard illustrated parts list on the following pages is meant for identification
and accurate specification of current spare parts.

In order to facilitate quick retrieval of the required parts, the list and corresponding
figures is divided into the following group of parts:

GROUP OF PARTS PARTS LIST CORRESPONDING FIGURE
Page No:

o Compressor housing and general parts 2 -5 (S)acs0-1/2

o0 Bearing covers, intermediate bearing and oil pump 6 (S)AC80-3

o Cylinder liners and valves 9 (S)AC80-4

o Piston and connecting rod 9 (S)AC80-5

o Cylinder head 10 (S)AC80-6

o Rotary shaft seal 13 AC80-7

o 0il discharge filter 13 (S)AC80-8

o Safety by-pass valve 14 (S )AC80-9

o 0Oil lines 14 (S)acs0-10

o Standard sets of gaskets 14 -

o Typical parts of SAC80-compressors 17 - 18 SAC80-11/12

o Cylinder liner and valves (S)AC70 ! 21 (S)AC70~-13

o Piston and connecting rod (S)AC70 ! 21 (S)AC70-14

Figures

A1l parts shown in the figures bear an item number. Assem-
blies are indicated by a dotted frame with separate item num-
ber around the parts included in that particular assembly;
the parts themselves bear the same item number, followed by a
sequence number (e.g. 2.1, 2.3, 2.3, etc.).

Parts lists

The parts are specified by the headings “Item", "Description”

"ref. no." and "Qty" (= Quantity). If an asterisk is used in-
- stead of the Ref. no., this means that the relevant part can-

not be obtained separately.

when for some part no quantity has been given, the quantity

required depends on the compressor size. When determining the

required quantity of parts, it should be considered that the

IMPORTANT! How to order!

listed quantities relate to the corresponding figure and not
to the compressor as a whole. When ordering, for example,
valve rings for two discharge valves, the guantities stated
in the relevant 1ist must be doubled, because these apply to
one discharge valve only.

If a compressor serial number is mentioned in the column
"Remarks” behind one or more Ref. nos., this means that the
relevant part or (sub)assembly is mounted in all standard
compressors bearing this or a higher serial no. when leaving
the works.

For the corresponding part or (sub)assembly that has ceased
to be a standard item and is used in compressors bearing a
lower serial no., the supplementary parts list should be con-
sulted; this list is inserted right behind the standard parts
1ist and is printed on pink coloured sheets.

It is emphatically pointed out that a prompt despatch of the correct spare parts can be
guaranteed only if the following information is given:

1 Type designation of the compressor

2 Serial number of the compressor

L— shown on the compressor name plate

3 Quantity, Description and Ref. no. of the required spare parts.

87.09  (S)AC80 - (S)AC70



COMPRESSOR HOUSING AND GENERAL PARTS

FIG. (S)AC80-1

Item | Description Ref. no. Qty per compressor type
(] o o
[en] o OoOjlo O [o0] [ee) os]
@ |0 ol ol o | ~ 6]
< n o~ @ — -— —
SIS SNSRI SRR N &) O
= = o = Vo S << <
1 Crankshaft AC480 22.27.400 1
' AC680 22.27.600 1
' ACS80 22.27.800
. AC1080 22.27.100 1
‘s AC1280 22.27.200 1
‘s AC1680 22.27.300 1
2 Safety by-pass valve 27G27 (see also fig.
(S)ACB0-9) 12.49.327 1 1 2 2 2
3 Alu sealing ring 27x34x1 09.12.027 1 1 2 2 2
4 Welding flange 60/108 05.03.408 1
‘e ’s 76/108 05.03.308 1
. ’ s 89/108 05.03.208
' ‘s 114B 05.01.114 1 1 1
5 0ilit sealing ring 117x131x1.5 09.03.117 1 1 1 1 1
[5) Welding flange 48B 05.01.048 1
re I 60B 05.01.060 1
r rr 76B 05.01.076 1
‘s ’ s B89Sp. 05.03.589 1 1
7 Cilit sealing ring 55x65x1.5 09.03.055 1
’ ' ,» ©7x81x1.5 09.03.067 1
,y . ;s 84x98x1.5 09.03.084 1 1
‘e ‘e fr 99x109x1.5 09.03.099 1 1
8 Hex. head bolt M10x35 01.10.535 4
‘s ’ s ,, M12x35 01.10.635 4
Stud M16x40 01.51.840 4 4 4 4
9 Hex. nut M16 01.15.810 4 4 4 4
10 Oil pressure line (see also fig. (S)AC80-10)
2xG23x209 44.05.015 1
2xG23x234 44.05,025 1
2xG23x259 44.05.035
2xG23x309 44.05.055 1
2xG23x610 44.05.045 1
2xG23x685 44.05.065 1
Item| Description Ref. no. Qty for Remarks
all types
11 0il pressure line M24x200xG23 44.05.001 1 .
: . . see also fig.
12 0il return line AC80 (not visible) - 1 (S)AC80-10
13 0il suction line with filter 310x16 07.16.309 1
14 Key 16x10x56 11.02.656 1
15 Suction cover AC70 21.24.850 1
16 Strainer disc 410x638 07.17.064 1
17 Snap ring 417x12 11.04.417 1
19 Nipple coupling 6G13 03.38.136 1
20 Alu sealing ring 13.5x20x1 09.12.014 1

(S)AC80

87.08



ERSATZTEILE

/
SPARE PARTS/PIECES DE RECHANGE

=l
ERASSD

RESERVEDELEN

i ca

I S N I N £
|
e L L7777 77 LAl 7777777l 7L

Y 7707070

1-082v(S)

(S)AC80

88.12



(S)AC80-2

48

46-47

(S)AC80

86.07



COMPRESSOR HOUSING AND GENERAL PARTS (continued)

RESERVEDELEN

ERSATZTEILE"

SPARE PARTS/PIECES DE RECHANGE

Y

FIG. (S)AC80-1
Item | Description Ref. . Qty for
P ef. no all types Remarks
21 Hex. head bolt M20x60 01.10.160 4
22 Oilit sealing ring 443x462x1.5 09.03.443 1
23 Stud M16x40 01.51.840 16 18 for types
Stud M16x45 01.51.845 1 r_SAcgo
24 Hex. nut M16 01.15.810 17
25 Non-return valve 5 06.27.505 1
26 Alu sealing ring 21.5x27x1 09.12.022 2
27 Plug G21 01.36.216 2
28 Hub locking disc M16x82 19.15.882 1
29 locking plate M16xM8 11.14.848 1 to be supplied with
30 Washer M8 11.13.401 1 flywheel or flex.
31 Hex. head bolt M8x30 01.10.430 1 coupling
32 Cylinder liner, piston and con rod - - see fig.
(S)AC80-5
33 Bearing covers, intermediate bearing and - - see fig.
0il pump (S)AC80-3
34 Rotary shaft seal - - see fig.
AC80-7
COMPRESSOR HOUSING AND GENERAL PARTS (continued) FIG.(S)AC80-2
. ty for
Item | Descri n . . Q
ptio Ref. no all types Remarks
35 Cylinder head (with by-pass valve and see fig.
non-return valve, if fitted) - - (S)AC80-6
36 Suction and discharge valve assembly - - see fig.
- (S)AC80-4
37 0Oil discharge valve with by-pass valve - - see figqg.
(s)Acs80-8
38 0ilit gasket 194x375x1.5 C 02.07.195 (S)AC480 up
to (S)AC1080
39 Flat cover 194x375 05.30.194 (s)ac1280/1680
40 Hex. head bolt M12x30 01.10.630 15 per cover
41 0il sight glass 46x80 12.24.046 1
42 O-ring 52x2.5 09.52.256 1
43 Hex. head bolt M6x20 01.10.320 4
45 Nipple coupling 6G13 03.38.136 1
46 Cover 66x66 05.33.600 1 (S)AC580/680/
AC1680
2 (s)ac1080/1280
47 O-ring 3.5x44 09.52.350 1 | per cover
48 Hex. head bolt M8x25 01.10.425 4
88.12  (S)AC80 5



BEARING COVERS, INTERMEDIATE BEARINGS AND OIL PUMP

FIG. (S)AC80-3

Item [Description Ref. no. Qty Remarks
1-3 Bearing cover AC70S (driven side) * 1
1 Bearing cover AC70 21.24.910 1
2 Cylindrical pin 4x8 11.06.408 1 —ACB0-types only
3 Bearing bush 65x72x65 11.46.765 1
4=7 Bearing cover SAC70S (complete) 21.25.860 1
4 Bearing cover SAC70 21.24.920 1
5 Cylindrical pin 4x8 11.06.408 1 —SAC80 types only
6 Bearing bush 65x72x65 11.46.765 1
7 Bearing bush 65x72x60 11.46.764 1
8 Hex. head bolt M12x35 01.10.635 12
9-18 |Bearing cover AC70S (oil pump side) * 1
9 Bearing cover/oil pump housing AC70 26.24.500 1
10 Cylindrical pin 4x8 11.06.408 1
11 Bearing bush 65x72x65 11.46.765 1
12 Bearing bush 12.7x20x24 11.46.212 1
13 Ball W16 11.19.010 1
14 Spring 1.25x14x9x35.5 11.31.134 1
15 Alu sealing ring 21.5x27x1 09.12.022 1
16 Limitor plug AC70 26.24.050 1
17 (Discontinued)
18 Nipple coupling 6G13 03.38.136 1
19 0ilit sealing ring 200x212x1 09.02.200 1
re ’ rr 200x212x%1.5 09.03.200 1
20 Hex. head bolt M12x35 01.10.635 12
21 0il pump element AC70 26.25.600 1
22 0ilit sealing ring 45.5x80x0.5 09.05.045 1
23 Hex. head bolt M8x25 01.10.425 6
24 Carrier disc 8x55x8 11.25.108 1
25-29 (Bearing block 65 (complete) 11.69.650 1
25 Bearing block * 1
26 Bearing shell 65x60 11.44.665 1 types AC/SAC1280
27 Con rod bolts MF12 01.11.601 2 and AC1680 only
28 Washer M12 11.13.601 2
29 Lock nut MF12x1.5 01.45.605 2
30 Washer M16 11.13.801 3
31 Locking plate M16S 11.14.152 3
32 Hex. head bolt M16x40 01.10.840 3
6 (S)ACB0  85.03



/  ERSATZTEILE

RESERVEDELEN
SPARE PARTS/PIECES DE RECHANGE

oo
GHdASSO

8t \\

ze 9 . ] _. R )

N

€c \\\\

74 \_I_7 RL&T!*WJ 1€ ,x/,s,. 8
N | R

(43 .
7 - e
/ AN AN AW LN _n. N.Il
- fod
o _ww ve _
/4
TR . N - -
s\ S1Z \\ C § ! 9z ¢
/ /llf T L
\o < ) T\\
v ol
v
— \ [
61 62¢
o 8z
lc
£-082v(S)

(S)AC80

82.03



(S)AC80-5

14

ANSNNSAL N

|

D0\
ANSNNN

7

IS

18

17

15

10

"

13

86.07

(S)ACS0



RESERVEDELEN

ERSATZTEILE

SPARE PARTS/PIECES DE RECHANGE

CYLINDER LINER AND VALVES FIG. (S)AC80-4

Item |Description Ref. no. [Qty| Remarks

1 Alu spacer ring 118x125x0.3 09.11.118} 1 used only to adjust
piston/valve clearance
if necessary

. . from compr., serial no.

2 Cylinder liner ACS80A 23.26.1011 1 82.05.5500 1)

3 Discharge valve assy AC80B 27.25.102] 1-

3.1 Fitted bolt M8x10x10 * 1

3.2 Valve seat AC80B * 11

3.3 Discharge valve ring 56x76x1 11.34.056} 1

3.4 Waved spring 56x76x0.5 11.33.057| 1— from compr.,serial no.

3.5 Valve spacer AC80S * 1— 86.09.2100 )

3.6 Stroke limitor AC80A * 1

3.7 Washer M8 11.13.401| 1

3.8 Lock nut M8 01.45.400] 1

4 O-ring 117x3.53 09.52.362] 1

5 Suction valve ring 98x115x1 11.34.098] 1

6 Sinusoidal spring 98x115 11.33.098] 27

7 Pressure ring AC80 27.26.400f 1

8 Hex. head bolt M8x30 01.10.430) 4

PISTON AND CONNECTING ROD FIG. (S)AC80-5

Item |Description Ref. no. |Qty| Remarks

1 Cylinder liner - ~ | refer to fig.(S)AC80-4

2=5 Piston assy 95x30x65 AC80S 24.27.010( 1

2 Piston 95x30x65 AC80 * 1

3 Piston ring 95x86.8x3 09.70.098) 2

4 Gudgeon pin 30x22x67 24.24.300} 1

5 Snap ring 30 11.04.030] 2

6-9 Con rod assy 65x180 AC80G 24.27.501] 1

7 Con rod bolt MF8x1 01.11.401§ 2

8 Locking plate M8 11.13.402] 2

9 Hex. nut MF8x1 01.47.405] 2

10-13|Spacer assy 65x120x25 11.12.165( 1

11 Fitted bolt M10x12x25 01.24.501} 2 only in compressors

13 Lock nut M10 01.45.500] 2 type (S)AC580, cyl. 3
"and

14-18jCover assy 110S 05.20.111f 1

0 . 4
17 |Lock nut M16 01.45.800| 1 || EYPe (S)ACT80, cyl
18 O=-ring 5x97 09.52.500( 1

) For compressors with a lower serial number, refer to supplementary parts list printed

on pink coloured sheets in this book.

87.11  (S)AC80



CYLINDER COVER (with by-pass control, if fitted)

FIG. (S)AC80-6

Item | Description Ref. no. Qty Remarks
per compr.
ololo
olo|lololo|®|0 D
D |0 |D|D|D|{O|N|©
IO O = ]
viJdluivlujuiolw
SO ISV = B o BV o IS S
ulnlnlulunln
1 Cylinder cover:
Type I (with by-pass control on 2 cyl.) | 23.24.500 |- |~ 1121112 -
Type 11 (with by-pass control on 1 cyl.) | 23.24.510 |1 ]2 T(=1{1]1]-
Type II1 (without by-pass control) 23.24.520 {=-[-(=-11|1i-11} -
Type IV (extended cover) 23.24.530 |- i=|=|={=|1]-| -
Type V (long cover with by-pass control) | 23.24.540 |- |- |- |- {—-|-|-12
Type VI {long cover without ,, ., 1123.24.550 |~ |-~ |=-|-|=-1—-11
Type VII (with by-pass control on 2 cyl.) | 23.26.600 11 1122 =
Type VIII (long cover with by-pass control) | 23.26.640 |= |= |~ |- =}~ |-|1
per cover type:
1 i1 IV Vv v vl
2 Piston by-pass valve AC70 27.24.,360 |1 (1 - |=- |1 ;=111
3 Piston ring 35x30x3 09.70.036 {1 {1 |=-{=(1 =111
4 Expander spring 30x28.7x2.6 11.36.030 (1 {1 - |=-111=-11]1
5 Piston fitting ring 35x41x3 27.24.365 |1 (1 |=-|=-11 =111
© Spring 2x37.5x4.5x97 11.31.207 (11— (= |1 (=111
7 O-ring 3.5x44 09.52.350 (2 ]2 {=-|=]212|2]|2
8 Cover G13x74 05.30.600 1|1 =)=~ 111,111| from compr. seﬁial
. .11,
10 |Alu sealing ring 13.5x20x1 09.12.014 |1 (1 |=|=|1]1]1]1|| mo- 84-11-25507
11 Swivel coupling 6G13 03.39.136 (1 |1 |=|=-|1i=11/[1
Plug G13 01.36.136 |~ |=j=i=|=]1|=1=
12 Piston non-return valve AC70 27.24.370 |1 |1 |=|=4{1}|=11}11
13 Spring 1.9%29x8.5x76.5 11.31.193 |1 (1= |=-11{~|1]1
14 Cover 66x66 05.33.600 |1 {1 |- |-|1 101
15 Hex. head bolt M8x25 01.10.425 (44 |-{-14 414
Matching gaskets and bolts
16 0ilit gasket (under cyl. cover)
194x375%1.5 A 09.07.193 |= |1 |=t=-|=I={~|~=-
194x375x1.5 B 09.07.194 [1|=-|-|=-|-1|~- -
194x375%x1.5 C 09.07.195 |~ |- -i=|=]=1-
194x500x%x1.5 09.07.196 |- |~ |~ -i=l=1=-
194x797x1.5 09.07.197 |- |=-|—-|-(1I1{-11
Qty depends on size
17 Hex. head bolt M12x90 01.10.690 —{of eyl. cover
18 Hex. head bolts M12x120 01.10.612 |3 |3 {-|-13131313

1) For compressors with a lower serial number, refer to
on pink coloured sheets in this book.

10

supplementary parts list printed

(S)AC80 86.12



(S)ACB0-6

GRASSO
RESERVEDELEN /  ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

N\
r— 10

11

?//J ?&w ©

&1/ < J

B
16
— 11

N
[

13

xJﬂ
b
0

i

.ZEZ_ l}ibﬂ
INQNZ%
L
O
| ﬁm
il

SNANNNNNS
A
B

AN

1

L "’L
; I

-bx\\YfF>
i
1

(S)ACS0

86.07



AC80-7

/WW%
NN S iy

(S)AC80-8

(S)AC80 89.03

12



RESERVEDELEN ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

ROTARY SHAFT SEAL FIG. AC80-7
Item [Description Ref. no. Qty | Remarks
1 Shaft seal cover AC70 26.24.100 1
2 Alu sealing ring 13.5x20x1 09.12.014 1
3 Plug G138 01.36.134 1
4 O-ring 142.47x3.53 09.52.389 1
5 O-ring 110x3.5 09.52.382 1
© Shaft seal assy 060-B 09.62.065 1
6.1 Slip ring assy * 1 .
£ mpr.,s al no.:
6.1.1[0-ring 3.53x59.72 09.52.359 | 1 65 119200 1y 23
6.2 Counter-slip ring assy * 1 T
6.2.110-ring 3.53%73.02 09.52.375 1
7 Hex. head bolt M8x25 01.10.425 8
8 Nipple coupling 12G13 03.38.131 1
9 Bent steel precision pipe 04.02.212 1
OIL DISCHARGE FILTER FIG. (S)AC80-7
Item |Description Ref. no. Qty | Remarks
1 O-ring 26x3.5 09.52.354 2
2 Paper filter element 1700x15 07.11.170 1
3 Washer M24x38 11.13.738 1
4 Spring 2x29x8.5x72 11.31.206 1
5 Cover 120P12 05.30.125 1
6 O-ring 85x3.5 09.52.378 1
7 Hex. head bolt M8x25 01.10.425 6

1) For compressors with a lower serial number, refer to supplementary parts list printed

on pink coloured sheets in this book.

2) A mounting instructions leaflet (code 00.89.140) is always supplied with each comple-

te

88.12

shaft seal.

(S)ACS0

13



SAFETY BY-PASS VALVE 27G27 (12.49.327)

FIG. (S)AC80-9

Item | Description Ref. no. |[Qty| Remarks
1 Valve housing G27x119 48.04.929| 1
2 Teflon disc 0x15x10 09.42.150¢ 1
3 Piston 18x21 48.28.219) 1
4 Spring 2.8%14x11.5x59 11.31.285( 1
5 Adjusting screw G21x10 01.23.2151 1
OIL LINES FIG. (S)AC80-10
Item | Description Ref. no. |Qty| Remarks
A 0il suction filter 310x16 07.16.309! 1
B 0il pressure line M24x200xG23 44.05.001| 1
C 0il pressure line 2xG23x209........685 44.05.015 only available as
. . — assemblies as shown
(for precise description and ref. nos. per . 1 in the figure
compressor type, refer to fig. (S)AC80-1) .
065
D 0il return line - 1
consisting of the following parts:
2 Bent tube 200x95x60 04.38.550f1 1 jin item B ]
3 Bent steel tube 137x209x16 (S )AC480 04.38.500] 1
' 'y 'y 137x234x16 (S)AC580/680 04.38.510( 1 not
' 'y 'y 137x259x16 (S )AC780,/880 04.38.520] 1 in item C l—supplied
., S, 137x309%x16  (S)AC1080 04.38.540] 1 loiie
s ., ., 137x610x16 (S)AC1280 04.38.530( 1
., r ey 137x685x16 AC1680 04.38.545] 1
4 Bent steel tube 137x209x16 04.38.500{ 1 |in item D __J
7 Clamping but sleeve S16 03.34.116| - |in item A-B{2x)-C(2x)-D
8 Gland 16G23 03.44.223}) - r A-B -C -D
9 Union nut MF24x1.5 03.51.0%121 - ’e B -C
STANDARD SETS OF GASKETS (no figure)
Item | Description Ref. no |Qty | Remarks
1 Standard set of gaskets
for compressor type (S)AC480 09.90.048| 1
(S)AC580/680 09.90.068} 1
(S)AC780/880 09.90.088| 1
(S)ac1080 09.90.108( 1
(s)AC1280 09.90.128| 1
AC1680 09.90.168] 1
2 Basic set of spare parts AC80 20.26.0201 1 all types
Additional set of spare parts ACS80 11.34.880) 2 AC480
3 AC580 en 680
4 AC780 en 880
5 AC1080
6 AC1280
8 AC1680

14

(S)AC80 88.12



RESERVEDELEN -ERSATZTEILE

SPARE PARTS/PIECES DE RECHANGE
(S)AC80-9
1 2 3 4 5
__J | ,
B : S ¢ J JAETREATAYL !
- Hé&\ }\ ; A ARARNAY ‘
/ X 777277777777 FRPP I

(S)AC80-10
. 8
7
2
B
a
H 5§§§—-—'-—————--9
| 7

_,—//j‘
CO
i
NS

86.07 (S)AC80

15



(S)AC80-11

47

48

32

44 A

46

31

33

44 43 45 34 35

38

My
.

36

37—

A

82.03

(S)AC80

16



TYPICAL PARTS OF SAC80-COMPRESSORS

RESERVEDELEN
SPARE PARTS/PIECES DE RECHANGE

FIG.

ERSATZTEILE

(S)AC80-11

Item | Description Ref. no. Qty per compressor type
[} o
3/8|8/8/8|2|2
3181815 ]8]8l%
<G 54 [y <G 54 <G <L
v | w nilu|n|lvu|oan
1 Crankshaft SAC480 22.27.450 1
’ s SAC680 22.27.650 1 1
’e SAC880 22.27.850 141
’ s SAC1080 22.27.150 1
' SAC1280 22.27.250 1
2 Rotor 140-SAC80A 30.19.514 1
.+ 160-SAC80A 30.19.516 1
++ 180-SAC80A 30.19.518 1
s+ 220-SAC80A 30.19.522 1
++» 250-SACS80A 30.19.525 1
+s 280-SAC80A 30.19.528 1
++ 340-SAC80A 30.19.534 1
3 Stator housing 355x380SAC70 32.49.073 1 1
’r ‘e 355x500SAC70 32.49.085 1 1 1 1
‘e P 355x560SAC80 32.49.056 1
4 Stator 140-380A50SAC80 A 30.39.514 1
' 160-380A50SAC80 A 30.39.516 1
re 180~380A50SAC80 A 30.39.518 1
‘e 220-380A50SAC80 A 30.39.522 1
P 250-380A50SAC80 A 30.39.525 1
’s 280-380A50SAC80 A 30.39.528 1
' 340-380450SAC80 A 30.39.534 1
5 Main terminal box 200x240x115x34 13.65.311 1 1
. ‘e s 200x240x115x43 13.65.411 1 1 1
. ’e ,r 200x240x115x49 13.65.511 1 1
6 Screwed cable entry PG29Ex19 09.65.129 2 2
. . ‘e PG36Ex25 09.65.237 2 2 2
. ' ' PG42Ex35.5 09.65.342 2 2
7 Hex. nut PG29 01.21.374 2 2
' ¢+ PG36 01.21.475 2 2 2
‘e ,r PG42 01.21.545 2 2
. Qty for
Item |Description Ref. no. all types Remarks
8 Screwed cable entry G17x13 09.65.176 1
9 Hex. nut G17 01.48.173 1
10 Socket head screw M10x16 01.04.516 1
10a Washer M10 11.13.501 2
11 O-ring 5x175 09.52.506 1
11a 0ilit sealing ring 143x161x1.5 09.03.143 1
12 Socket head screw M12x50 01.04.650 4
13 Rubber W-gasket 208x250x2 09.28.278 1
14 Cylinder head screw M6x25 01.68.325 4

86.07  (S)AC80

17



TYPICAL PARTS OF SAC80-COMPRESSORS (continued)

FIG. SAC80-11

- Qty for
Item |[Description Ref. no all types Remarks
15-26| Terminal board 6x25A 13.50.609 1
15 Board 185x30A 13.51.186 1
16 Pillar stud M10xM10x142 01.76.515 3
17 ‘s se M10xM10x112 01.76.512 3
18 ’ s+ M5xM5x80 01.76.280 3
19 O-ring 2.5x10 09.52.252 6
20 O-ring 1.5x5 09.52.155 3
21 Washer M10 11.13.501 18
22 Hex. nut M10 (zinc plated) 01.15.515 18
23 Lock nut M10 01.45.500 6
24 Washer M5 11.13.001 9
25 Hex. nut M5 (zinc plated) 01.15.915 9
26 Lock nut M5 01.45.250 3
31 Bearing cover SAC70S (complete) 21.25.860 1 see also fig.(S)AC80-3
32 Key 14x9x80 11.02.580 1 SAC480, 580 & 680
Key 14x9x140 11.02.514 1 SAC780, 880, 1080 & 1280
33 Spacer ring 60x85x5 11.12.065 1
34 Rotor locking disc/suction pipe
200x2 18.43.202 1

35 Hex. head bolt M16x70 01.10.870 1 SAC580

‘e . ,r M16x90 01.10.890 1 SAC480 - 680 - 780

‘s ‘s v M16x120 01.10.812 1 SAC880

‘s . s M16x150 01.10.815 1 SAC1080

’ ’e ;¢ M16x180 01.10.818 1 SAC1280
36 Locking plate M8xM16 11.14.841 1
37 Hex. head bolt M8x25 01.10.425 6
38 Suction cover SAC70 21.24.860 1
39 Strainer disc 410x638x16 07.17.132 1
40 Snap ring 417x12 11.04.417 1
41 Washer M10x160 11.13.517 1
42 Hex. head bolt M10x20 01.10.520 1
43 0ilit sealing ring 443x462x1.5 09.03.443 1
44 Hex. head bolt M16x65 01.10.865 17
44a Stud M16x%45 01.51.845 1
45 Hex. nut M16 01.15.810 18
46 O-ring 7x430 09.52.743 1
47 Hex. head bolt M12x16 01.10.616 1
48 Alu sealing ring 13.5x20x1 09.12.014 1
ELECTRICALLY OPERATED CAPACITY CONTROL, 220V / 50Hz ONLY l) FIG. (S)AC80-12

. Qty for

Item | Description Ref. no all types Remarks
1 Support T112x85 * 1
2 Three-way solenoid valve 220 06.80.322 - >
3 Cylinder head screw M4x10 01.68.210 2
4 Socket coupling 6G10 03.37.106 1
5 Nipple coupling 6G10 03.38.106 2 Qty per valve
6 Angle coupling EV6x6 03.52.006 2
7 Steel precision pipe 6x1 * -
8 Tee-coupling EV6x6x6 03.54.006 4 3 for 2 valves
1

) Voltages or frequencies other than 220V resp. 50Hz can be supplied on request.

Parts not mentioned in this tables are identical to those of the open AC80-compressors.

Please refer to the relevant parts lists.

18

(S)AC80  86.12



RESERVEDELEN ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

=
o
o0
O
=3
E !
; [oane
= | T -
i i
>
Y A i )
J 4 S N L
w——C—r{ ) i& |
— e 1 S
.
N — ! f -
b |
1 LY . ]
oo——aﬂ;'__: ) _$ ,ﬁ_
= { S SSC3sS
< T
|
L ] TP
L] . VI
o S _d}
84.09 (S)AC80 19



(S)AC70

(S)AC70-14

€1-0£0¥(S)

N

PINF™]

/)

47

A Al
© .
-

7
<t pa
v 1

L

18

17

15

1C
1

13

87.09

(S)AC70

20



(S)AC70

CYLINDER LINERS AND VALVES

RESERVEDELEN ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

FIG. (S)AC70-13

Item |Description Ref. no. |Qty | Remarks
1 Alu spacer ring 118x125x0.3 09.11.118] 1 used only to adjust
piston/valve clearance
if necessary
2 Cylinder liner AC70 23.24.1004 1
3 Discharge valve assy AC70 27.25.100] 1
3.1 Fitted bolt M8x10x10 * 1
3.2 Valve seat AC70 * 1
3.3 Discharge valve ring 56x76x1 11.34.056( 1
3.4 Sinusoidal spring 56x76 11.33.056( 3
3.5 Valve spacer AC70 * 1
3.6 Stroke limitor AC70A * 1
3.7 Washer M8 11.13.401 1
3.8 Lock nut M8 01.45.400| 1
4 O-ring 117.07x3.53 09.52.362} 1
5 Suction valve ring 90x115x1 11.34.090§ 1
6 Sinusoidal spring 90x115 11.33.090( 1
7 Pressure ring AC70 27.24.400] 1
8 Hex. head bolt M8x30 01.10.4301 4
PISTON AND CONNECTING ROD FIG. (S)AC70-14
Item | Description Ref. No. | Qty| Remarks
1 Cylinder liner ——— - refer to figqg.
(S)AC70-13
2-5 Piston assy 85x30x65 AC70S 24.25.010] 1
2 Piston * 1
3 Piston ring 85x77.6x3 09.70.087| 2
4 Gudgeon pin 30x22x67 24.24.300] 1
5 Snap ring 30 11.04.030| 2
6-9 Con rod assy 65x170 AC70 24.25.500f 1
7 Con rod bolt MF8x1 01.11.401] 2
8 Locking plate M8 11.13.402) 2
9 Lock nut MF8x1 01.47.405) 2
10-13| Spacer assy 65x120x25 11.12.165( 1
11 Fitted bolt M10x12x25 01.24.501} 2 only i
13 |Lock nut M10 01.45.500] 2 Ry 2n compressors
| type (S)AC570~-cyl. 3
14-18| Cover assy 1108 05.20.111 and
17 Lock nut M16 01.45.800 type (S)AC770-cyl. 4
18 O-ring 5x97 09.52.500
87.09  (S)AC70 21






S SUPPLEMENTARY TLLUSTRATED PARTS LIST (S)AC80 EHaSSG

RESERVEDELEN ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

The supplementary parts list on the following pages may only be used when it 1is express-
ly referred to by the standard parts list also included in this booklet. The reference
18 given via a foot note corresponding to a compressor serial number in the column
"Remarks"

The fact is that this supplementary parts list contains all those parts and (sub)assem-
blies that, counting from the above serial numbers, are no longer used in standard com-
pressors as delivered by the works, but, be it sometimes for a limited period, are still
available for subsequent delivery.

If such parts or (sub)assemblies are fully interchangeable with any corresponding new
items introduced from a certain serial number, this is shown on the relevant page of
this supplementary parts list. It should be noted, however, that for compressors thus
adapted in the field, the serial number can no longer be referred to in repeat orders
for spare parts.

For the use of the supplementary parts list with the corresponding illustrations and how
to order parts, reference is made to page 1 of the standard parts list.

Mind that in the table below, which is meant to be used for quick retrieval of the re-
quired parts, the sequence of the groups of parts and of the page and figure numbers may
be different from those in the standard parts list.

GROUP OF PARTS | PARTS LIST CORRESPONDING FIGURE
Page no.: No.:

o0 Cylinder liners and valves 2 (s)acs0-1

o Cylinder covers 5 (S)AC80-2

o Rotary shaft seal 6 AC80-3

86.12  (S)AC80 1



S

CYLINDER LINER AND VALVES FIG. (S)AC80-1
Item | Description Ref. no. Qty | Remarks
In compressors with serial no. 82.05.5499 and below:
2A Cylinder liner ACS80 23.26.100 1 with low collar 1
3a | Discharge valve assy AC80 27.25.100 | 1 with flat t—mattng
3.2A | Valve seat ACS80 * 1 lower face parts
3.4 Sinusoidal spring 56x%76 11.33.056 3
3.5 Valve spacer AC80 * 1
6 Sinusoidal spring 98x115 11.33.0098 1
In compressors from serial no. 82.05.5500 up to 86.09.2099:
2B Cylinder liner AC80A 23.26.101 1 with high collar

1 .
3B Discharge valve assy ACS80A 27.25.101 1 )} with set edge——mattl:ng
3.2B | Valve seat AC80A * 1 on lower face parts
3.4 Sinusoidal spring 56x76 11.33.056 3
3.5 Valve spacer AC80 * 1
6 Sinusoidal spring 98x115 11.33.098 1
NOTE

The combination of all "A"-coded items is fully interchangeable with the combination of
all "B"-coded items.

1) The subassembly (item 3B) has been replaced by the subassembly with Ref. nr.
27.25.102 as mentioned in the standard spare parts list for compressor serial numbers
86.09.2100 and over (Note that this valve assy needs two instead of only one sinusoi-
dal spring on the suction valve ring!).

2 (S)AC80  86.12



ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

=
GRASSO

RESERVEDELEN  /

(S)ACS0

1-082¥(S)

86.12




(S)AC80-2

AC1280

AC1680

.12



S

RESERVEDELEN ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

CYLINDER COVER (with by-pass control, if fitted) FIG. (S)AC80-2
Item| Description Ref. no. Qty Remarks
per compr.
ololo
olololojol@|®|®
D|D|0|D|D|Ola]|w
<O~ |0 ]| =
olorglujuluju|o
| Q| | Q| LT
u|2|2|u\8la
1 Cylinder cover:
Type I {with by-pass control on 2 cyl.) 23.24.500 111121213134}~
Type IT  (with by-pass control on 1 cyl.) 23.24.510 |1i211]1l-=-{111] =
Type 111 (without by-pass control) 23.24.520 |={=i{=|1T|11|=-{1]| -
Type IV (extended cover) 23.24.530 |- |=|~|=|=11]=]|=
Type V {Tong cover with by-pass control) | 23.24.540 |- |- |=|=~|=|~|=|3
Type VI (long cover without , ) | 23.24.550 |- = |=|=|=|=|=|1
per cover type
1 ||V VIV
2 Piston by-pass valve AC70 27.24.360 {1 {1 |=-]|=-11]~-
3 Piston ring 35x30x3 09.70.036 {1 |1 |- |=-|1}|~-
4 Expander spring 30x28.7x2.6 11.36.030 (1|1 {=-}-|1]|~-
5 Piston fitting ring 35x41x3 27.24.365 |1 |1 - -1~
6 Spring 2x37.5x4.5%x97 11.31.207 [1 (1 |=|-{1]-
7 O-ring 3.5x44 09.52.350 (2 (2 |- |-12]|2
8 Cover G13x74 05.30.600 |1 |1 |=-|~]|1}1
10 Alu sealing ring 13.5x20x1 09.12.014 -=11]1
11 Swivel coupling 6G13 03.39.136 -{=-111=-
Plug G13 01.36.136 [=|~|=|=-|~-|1
12 Piston non-return valve AC70 27.24.370 {1 |1 |[=|=-{1|~-
13 Spring 1.9x29x8.5x76.5 11.31.193 |1 |1 |=-|-}11]|~-
14 Cover 66x66 05.33.600 {1 |1j=-|=-11]1
15 Hex. head bolt M8x25 01.10.425 4 1-1-1414
Matching gaskets and bolts
16 0ilit gasket (under cyl. cover)
194x375x1.5 A 09.07.193 |- {1 |=-j—-{|~|~
194x375x1.5 B 09.07.194 |V |-i=|=|~-I|~
194x375x1.5 C 09.07.195 |- |=-|1]|-|~-| -
194x500%1.5 09.07.196 |- |~-I|=11}|~-|~-
194%x797x1.5 09.07.197 |=-|-|=}=-1 111
a .
17 | Hex. head bolt M12x90 01.10.690 |- |=|=|~|=~|- Qty depends on Size
of cyl. cover
18 Hex. head bolts M12x120 01.10.612 |33 |-|-13]|3
86.12  (S)AC80 5



S

Item |Description | Ref. no. 1Qty | Remarks

ROTARY SHAFT SEAL "A" Ref. no.: 09.62.261 l) FIG. AC80-3
7 O-ring 6x60 09.52.603 1

8 O-ring 6.5x67 09.52.653 1

ROTARY SHAFT SEAL "B" Ref. no.: 09.62.062 1) FIG. AC80-3
6.1.1 O-ring 75x2.62 09.52.275 1

6.2.2 O-ring PTFE 73x31.5 09.56x373 1

6.3.1 O-ring 60x2.62 09.52.260 1

1) This shaft seal ("A"™ or "B") can be replaced completely by the shaft seal with Ref.
no.: 09.62.065 as mentioned in the standard spare parts list for compressor serial
numbers 88.11.2400 and over.

6 (S)AC80 88.12



ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

=2
GRdAS5SD
/

RESERVEDELEN

AC80-3

(S)AC80

88.12






STANDARD ILLUSTRATED PARTS LIST RC6

=
GRdDSSO

RESERVEDELEN / EHRSATZYEILE
SPARE PARTS/PIECES DE RECHANGE

The standard illustrated parts list on the following pages is meant for identification and accurate specification of current

lsr? i:?i;atrc:sf.acilitate quick retrieval of the required parts, the list and corresponding figures is divided into the following
groups of parts:

GROUP OF PARTS PAF;‘;geL:IST CORRESPO&\I‘EzNG FIGURE
0 Compressor housing with connections 2 RC6-1

0 Main bearings 2 RC6-2

0 Crankshaft 5 RCs6-3

o Piston and connecting rod 5 RCe&-4

0 Suction and discharge valve 6 'RC6-5

0 Rotary shaft seal 9 RC6-6

o Oil pump 9 RC6-7

o Capacity control mechanism 10 RC6-8

o Oil discharge filter 10 RC6-9

0 Service stop valves 13 RC6-10

0 Suction gas strainer 13 RC6-11

o Oil suction filter 14 RC6-12

o Oil differential pressure safety switch 14 RCe6-13

0 Pressure gauges and safety switches 17 RCe-14

0 Direct drive/Standard sets of parts and seals 18 RC6-15

Figures of parts, it should be considered that the listed quantities relate to the

All parts shown in the figures bear an item number. Assemblies are indi-
cated by a dotted frame with separate item number around the parts in-
cluded in that particular assembly;

the parts themselves bear the same item number, followed by a se-
quence number (e.g. 2.1, 2.3, 2.3, efc.).

Parts fists

The parts are specified by the headings “ltem”, “Description™ “Ref. no.”
and “Qty” (= Quantity). If an asterisk is used instead of the Ref. no., this
means that the relevant part cannot be obtained separately.

When for some part no quantity has been given, the quantity required de-
pends on the compressor size. When determining the required quantity

IMPORTANT! How to order!

corresponding figure and not to the compressor as a whole. When orde-
ring, for example, valve rings for two discharge valves, the quantities
stated in the relevant list must be doubled, because these apply to one
discharge valve only.

If a compressor serial no. is mentioned in the column

“Remarks” behind one or more ref. nos., this means that the relevant part
or subassembly has been mounted in all standard compressors bearing
this or a higher serial no. when leaving the factory.

For the corresponding part or subassembly, not standard any more, ap-
plied in compressors with a lower serial no., the supplementary parts list
has to be consulted, which is located direct behind the standard parts list
and printed on pink coloured sheets.

It is emphatically pointed out that a prompt despatch of the correct spare parts can be guaranteed only if the following in-

formation is given:

1. Type designation of the compressor
2. Serial number of the compressor

3. Quantity, Description and Ref. No. of the required parts.

92.12 RC6

|—— shown on the compressor name plate



ltem |Description Ref. No. Qty Remarks
COMPRESSOR HOUSING WITH CONNECTIONS FIG. RC6-1
1 Cylinder head cover assy * - with capacity control _
1.1A |Cylinder head cover RC6-2CR 23.36.521 - with capacity control for 2 cylinders
1.1B |Cylinder head cover RC6-1CR 23.36.511 - with capacity control for 1 cylinders
1.2 ]Hex. head bolt M10x120 01.10.512 2 )
1.3A |Oilit gasket 190x405x1.5-2CR 09.07.192 - onitem 1.1A
1.3B |Oilit gasket 190x405x1.5-1CR 09.07.191 - onitem 1.1B
2 Cylinder head cover assy * - without capacity control
2.1 Cylinder head cover RC6-0CR 23.36.500 -
22 Oilit gasket 190x405x1.5-0CR 09.07.190 -
3 Hex. head bolt M10x100 01.10.510 20 18 on item 1
4 Washer M10 11.13.501 36
5 Crankcase ’ 1
6 Oilit gasket 175x290x1.5 09.07.175 1
7 Inspection side cover 175x290 05.30.175 2
8 Hex. head bolt M10x40 01.10.540 16
9 O-ring 2.62x32.99 09.52.284 1
10 Sight glass 2.9x60 12.24.029 1
11 Hex. head bolt M6x16 01.10.316 3
12 Eye boit M16 01.18.812 2
13 Safety relief valve 26 5G33 12.49.333 1 )
14 |Plug NPT13 03.65.513 4 if connection not in use
15 Crankcase heating element 13.72.203 1
16 Stop valve H7 NPT13 06.07.014 1
17 Non-return valve KL5 06.27.505 2
18 AIU Sea”ng I’ing 21X25X1 0912021 2 i ressor onl
19 |Plug G21 01.36.216 3 |- in RC46 compre y
Plug G21 01.36.216 1 in RC66 and RC86 compressors
20 Oil pressure regulator 6.5x1.5 20.36.030 1 including two alu rings and moun-
' ting instructions
MAIN BEARINGS FIG. RC6-2
1 Flange bearing 60x15x11.5 11.43.600 1 driving end
2 Bearing assy * 1
21 Pump housing RC6 _ 1 refer to page 9
2.2 O-ring 3.53x209.14 09.52.365 1
23 Flange bearing 60x50xM10 11.43.650 1 oil pump end
24 Socket head screw M10x100 01.04.510 4
3 Washer M10 11.13.501 16
4 Hex. head bolt M10x40 01.10.540 8
5 Hex. head bolt M10x35 01.10.535 8
2 RC6 92.12



ol
GRdASSO

RESERVEDELEN / ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

%3
. 4

|
3
|

21

— 2.2

|
l
l
I

r :

a1
I
l
I
I

=

—— e —— e e ey

ey 4>

C46

19
20
17
19

14

RC6-1

g———-a

RC6-2

92.03 RC6



RC6-3

RC6-4

RC6 92.09



=t
GRdASSO

RESERVEDELEN / ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

Item |Description Ref. No. Qty |Remarks

CRANKSHAFT FIG. RC6-3

1A Crankshaft E-RC6 22.36.400 1 -cvlinder compressor
Crankshaft K-RC6 (with approval) 22.36.410 - 1 I_ 4-cylinder P

iB Crankshaft E-RC6 22.36.600 1 8-cvlinder compressor
Crankshaft K-RC6 (with approval) 22.36.610 1 ’_ cyiin P

1 C Crankshaﬁ E'RCG 2236800 1 l_ 8'Cy”nder compressor
Crankshaft K-RC6 (with approval) 22.36.810 1

1.1 Crankshaft E/K-RC6 * 1

2 Key 14x9x70 11.02.570 1

3 Carrier disc 60x5 11.25.105 1

4 Socket head screw M10x25 01.04.525 2

PISTON AND CONNECTING ROD FIG. RC6-4

1 Piston assy 85RC6 24.36.010 1

1.1 Piston 85RC6H * 1

1.2  |Gudgeon pin 26x18x69RC6 24.36.260 1

1.3 |Safety ring * 2

1.4  |Set of piston rings 85RC6 09.74.084 1

2 Connecting rod assy 60x170xRC6 24.36.500 1

2.1 Con rod 170RC6 * 1

22 Con rod bolt MF8x1 01.11.401 2

2.3 Locking plate M8 11.13.402 2

24 Hex. nut MF8x1 01.47.405 2

92.12 RC6 5



Item |Description Ref. No. Qty
SUCTION AND DISCHARGE VALVE FIG. RC6-5
1 Hex. head bolt M10x30 01.10.530 4
2 Washer M10 11.13.501 4
3 Pressure ring RC6 27.36.400 1
4 Sinusoidal buffer spring 87x124x4 11.33.087 _1|
5 Discharge valve assy RC6 27.36.101 1
5.1 Locking nut M8 01.45.400 1
5.2 Washer M8 11.13.401 1
53 Discharge valve stroke limitor * 1
54 Sinusoidal spring 64x76x0.5 11.33.065 2
55 Discharge valve ring 64x76x1 11.34.065 1
5.6  |Suction stroke limitor * 1
5.7 |Fitted bolt M8x35 * 1
6 Sinusoidal spring 88x103x0.5 11.33.089 2
7 Suction valve ring 88x103x1 11.34.089 1
8 O-ring 3.53x117.07 09.52.362 1
9 Cylinder liner 85RC6 23.36.100 1
10 O-ring 3.53x91.67 09.52.361 1

RC6 92.12



=2~
GRdAS50D

RESERVEDELEN / ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

{ Ti‘ ] [ r—:- 1
| |
I !
!
N N
e e
| T o]
; 52 I
] m 5.3 l
= = |
| 55 l
P77 R AV 58 {
|
B

]
1

|
|

L7277 777777 72777777

RC6-5

92.09 RC6 7



£-90H

9-904

(2] < 0 ©

RC6 92.09



=
GRdASSD

RESERVEDELEN / ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

item |Description Ref. No. Qty lRemarks

ROTARY SHAFT SEAL FIG. RC6-6
1 Shaft seal housing RC6 26.36.100 1

2 Plug NPT13 03.65.513 1

3 Nipple coupling 6N10 03.38.810 1

4 O-ring 3.54x158.34 09.52.364 1

5 Hex. head bolt M10x35 01.10.535 8

6 Washer M10 11.13.501 8 )

7 Shaft seal assy 54RC6 09.62.054 1 obtainable as set only

OIL PUMP FIG. RC6-7
1 Pump cover RC6 26.36.700 1

2 Pump element RC6 26.36.601 1

3 Bearing 26.36.710 1 -

5  |O-ring 3.53x209.14 09.52.365 1 o e 11,2400

6 O-ring 3.53x136.12 09.52.363 1 o

7 Pump housing RC6 26.36.501 1 -

'y Consult Grasso for compressors with serial numbers up o 88.11.2400

9212 RCS 9



ltem |Description Ref. No. Qty Remarks

CAPACITY CONTROL MECHANISM FIG. RC6-8

1 Flange capacity control 27.36.702 1

2 Cylinder head screw M4x10 01.68.210 4

3 Piston 27.36.600 1

4 Compression spring 1.25x10x11.5x51 11.31.132 1

5 Rectangular ring 56x51.3x2 09.70.056 1 )

6 Washer M10 11.13.501 4 per controlled cylinder cover

7 Hex. head bolt M10x40 01.10.540 4

8 Oilit gasket 87x94x1.5 09.07.087 1

9 Cylinder 27.36.500 1

10 Rectangular ring 40x36.6x2 09.70.040 1

11A  |Solenoid valve 110/120V * 1

11.1A {Valve body * 1 )

11.2A |Coil 110/120V 9W 13.16.311 1 from compressor serial no.:
90.11.2030 ')

11B  [Solenoid vaive 220/240V 06.80.110 1

11.1B |Valve body * 1

11.2B |Coil 220/240V-9W 13.16.322 1

12 Connector 13.16.610 1 for valves 11A and 11B

13 Nipple coupling 6G10 03.37.106 1

14 Set screw M5x10 01.23.010 1

15 Socket head scew M8x1 03.65.708 3

OIL DISCHARGE FILTER FIG. RC6-9

1 Filter cartridge 480x15 07.11.480 1

2 Hex. nut M8 01.45.300 1

3 Stud M6x20 01.51.320 1

4 Filter housing 130 07.02.130 1

5 O-ring 3.53x136.12 09.52.363 1

6 Hex. head bolt M10x75 01.10.575 6

7 Washer M10 11.13.501 6

'} For compressors with a lower serial number, refer to supplementary parts list printed on pink coloured sheets in this book.

10

RC6 92.12



e
GRAS5D

RESERVEDELEN / ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

15 12— -—-—E
11
U .
: 7] :“f o
1 ‘ (| | |
3 2 %L | "ET
I |
4 | R Se————— e S, ]
5]
6
— AN
8 -
RC6-8
\ N T — &
e e 7
_ NN B4 2
2 7
y S 7 3
- S % _ .
1
- TN
YRS .
{_._H_. —
] N\ v,
RC6-9

9212 RC6

11



L

3 l |
. |
27777 [ %ﬂ\ Lﬂg’ 4;_!_4__.__.____ ]

RC6-10

RC6-11

RC6 92.09



=t
GRAS5SD

RESERVEDELEN / ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

ltem |Description Ref. No. Qty lRemarks
SERVICE STOP VALVES FIG. RC6-10
1A |Stop valve HV42 06.07.542 - 2
1B Stop valve HV54 06.07.554 - )
1C Stop valve HV67 06.07.567 -
2 Hex. head boit M16x110 01.10.811 4 per stop valve
3 Oilit ring 68x81x1.5 08.03.067 1 per stop valve
SUCTION GAS STRAINER FIG. RC6-11
1 Wired mesh filter 544x110 07.16.544 1
2 Oilit gasket 67x81x1.5 09.03.067 1
) on suction side RC46 and discharge side RC46 and RC86
2) on suction side RC66 and discharge side RC86
) on suction side RC86
9212 RC6 13



Item |Description Ref. No. Qty Remarks
OIL SUCTION FILTER FIG. RC6-12
1 Oil strainer 134x16 07.16.160 1
2 Clamp but sleeve S16 03.34.116 1
3 Gland 16G23 03.44.223 1
OIL DIFFERENTIAL PRESSURE SAFETY SWITCH FIG. RC6-13
1 Oil pressure safety switch 12.61.232 1
2 Bracket * 1
3 Tee coupling F6xF6xF6 03.20.006 2
4 Union cap nut F6 * 2
5 Union nut F6 03.10.008 6
6 Copper pipe k6.35x1 * 2
7 Nipple coupling FEN13 03.07.213 2
14 RC6 92.12



=t
GRdASSD

RESERVEDELEN / ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

—— b

RC6-12

RC6-13

92.09 RC6 15



discharge
pressure
gauge

suction
pressure
gauge

oil
pressure

Y s e ——— !
0il differentiall EI : combined suction/

———-———————-—-——1———-—__——._——-—_1
it
©

o | a0 ~—f ! *@E@“—% =
i R

! |
1 1 I
: pressure ! | discharge pressure , !
H safety 1 1 safety switch 1
! switch 1 ‘ = - - _ I
| P AT L prid #
' 1 ——— A .
. terpre ¥ CEMTROL-E /
© | & —i3 i——-—"0
E N Wee Glne
12 13a
e ————— —— e
e —— . —— —— — ——— ——— e ———— — ——— — —— . —— ——— __._.}
| 11 |
| I
I I
| suction discharge [ I
| pressure : : pressure i |
| l
| |
| |
l l
[ i ‘ér' | 1 f—
L : | 1 1 . :
1011 differential : H | combined discharge !
! 1 pressure | ! 35222;:; 2;?:2; i | pressure limitor |
| ! safety X : I| | and safety switch !
l ! switch e | L repy = = bz LE—. - ___Jﬁ__,
l L = & g -
| [ 3
I
|
|
L

RC6-14

RC6 92.09



=2
GRdASSO

RESERVEDELEN / ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

Item |Description Ref. No. Qty Remarks
PRESSURE GAUGES AND SAFETY SWITCHES FIG. RC6-14
1a Pressure gauge and safety switch cabinet 12.08.601 1 with two safety switches
1b Pressure gauge and safety switch cabinet 12.08.602 1 with an additional safety switch to
meet German UVV-VBG20 regula-
tions
1.1 Pressure gauge
Discharge pressure R-P-63 12.12.063 1
Suction pressure R-Z-63 12.12.064 1
Oil pressure R-0-63 12.15.063 1
1.2 |Oil pressure safety switch type MP55 12.61.232 1
1.3a |Combined suction and discharge pressure safety
switch type KP15 12.61.615 1
1.3b |Combined discharge pressure limitor and safety
switch type KP7BS 12.61.618 1
1.4 Suction pressure safety switch type KP1 12.61.608 1
92.12 RC6 17



Item |Description Ref. No. Qty Remarks
DIRECT DRIVE FIG. RC6-15
1a Coupling type 42 (complete) * 1 to facilitate mounting, a steel strip
1.1a |Coupling element 55 19.18.842 1 is clamped around the coupling ele-
1b Coupling type 61 (complete) * 1 ment, which must be removed befo-
1.1b  |Coupling element 80 19.18.861 1 re putting the compressor into
ic Coupling type 91 {(complete) * 1 operation
1.1c |Coupling element 120 19.18.891 1
2 Clamping sleeve * 1
STANDARD SETS OF PARTS, SEALS AND TOOLS FIG. RC6-(no figure)
1 Set of gaskets and seals 09.90.046 1 for RC46
09.90.066 1 for RC66
09.90.086 1 for RC86
2 Set of spare parts (containing valve rings and sinu-
soidal springs) 11.34.827 1 for two cylinders
3 Set of basic spare parts 20.36.011 1 for all types
4 Tire clamp (coupling tool) 15.08.232 1 for coupling element 42
15.08.244 1 for coupling element 61
15.08.280 1 for coupling element 91
5 Tool for cylinder liner lifting 07.50.700 1
18 RC6 92.12



-
GRASSDO

RESERVEDELEN / ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

electric t
motor

compressor

L

RC6-15

92.09 RC6

19






S SUPPLEMENTARY ILLUSTRATED PARTS LIST RC6 BRASSH

RESERVEDELEN / ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

The supplementary parts list on the following pages may only be used when it is expressly referred to by the standar(_j
list also included in this booklet. The reference is given via a foot note corresponding to a compressor serial number in
the column “Remarks”.

The fact is that this supplementary parts list contains all those parts and (sub)assemblies that, counting from the apoyg
serial numbers, are no longer used in standard compressors as delivered by the works, but, be it sometimes for a limitid
period, are still available for subsequent delivery.

If suchs parts or (sub)assemblies are fully interchangeable with any corresponding new items introduced from a certain
serial number, this is shown on the relevant page of this supplementary parts list. It should be noted, however, that for
compressors thus adapted in the field, the serial number no longer can be referred to in repeat orders for spare parts.

For the use of the supplementary parts list with the corresponding illustrations and how to order parts, reference is
made to page 1 of the standard parts list. -

Mind that in the table below, which is meant to be used for quick retrieval of the required parts, the sequence of the
group of parts and of the page and figure numbers may be different from those in the standard parts list.

S LIST CORRESPONDING FIGURE
GROUP OF PARTS pFl;\?Je No.: No.:
0 Electrically control mechanism 2 RC8-1

91.12 RCé6



S

Item |Description Ref. No. Qty fRemarks

CAPACITY CONTROL MECHANISM FIG. RC6-1
11A  |Solenoid valve 100/110V * 1 AC-supply in comb. with

11.1A Valve body i ! I’ item 12: 1107127V, 50/60 Hz
11.2A |Coil 100/110V 12/14W 13.16.115 1

11B  |Solenoid valve 200/220V * 1 AC-supply in comb. with

11.1B |Valve body - 1 item 12: 220/240V, 50/60 Hz
11.2B |Coil 200/220V 13/14W 13.16.225 1

12 Connector (rectifier) 13.16.622 1 for valves 11A and 11B

13 Nipple coupling 03.38.106 1

2 RC6 91.12



S GRAS55SD
RESERVEDELEN / ERSATZTEILE
SPARE PARTS/PIECES DE RECHANGE

RC6-1

91.12 RC6 3






